_l:E|

72V AC EXPRESS S6

Service Parts Manual

677966 - P
ISSUED JULY 2018 REVISED DECEMBER 2020






SERVICE PARTS MANUAL

ELECTRIC POWERED UTILITY VEHICLE

EXPRESS S6 72V

STARTING MODEL YEAR 2018

Never modify the vehicle in any way that will alter the weight distribution of the vehicle, decrease its stability or increase the speed be-
yond the factory specifications. Such modifications can cause serious personal injury or death. Textron Specialized Vehicles prohibits
and dis-claims responsibility for any such modifications or any other alteration which would adversely affect the safety of the vehicle.

TSV reserves the right to incorporate engineering and design changes to products in this manual, without obligation to include these
changes on units sold previously.

The information contained in this manual may be revised periodically by TSV, and therefore is subject to change without notice.

TSV DISCLAIMS LIABILITY FOR ERRORS IN THIS MANUAL, and SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDENTAL AND CONSE-
QUENTIAL DAMAGES resulting from the use of the information and materials in this manual.

These are the original instructions as defined by 2006/42/EC.

TO CONTACT US:

Textron Specialized Vehicles, Inc.
1451 Marvin Griffin Road

Augusta, Georgia, USA 30906-3852

NORTH AMERICA:

Technical Assistance & Warranty PHONE: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts PHONE: 1-888-438-3946, FAX: 1-800-752-6175
International: PHONE: 001-706-798-4311, FAX: 001-706-771-4609

Page i



To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) approved parts may void the
warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original
vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

BATTERY DISPOSAL

Lead-acid batteries are recyclable. Return whole scrap batteries to distributor, manufacturer
or lead smelter for recycling. For neutralized spills, place residue in acid-resistant
containers with absorbent material, sand or earth and dispose of in accordance with local,
state and federal regulations for acid and lead compounds. Contact local and/or state
environmental officials regarding disposal information.

Page ii



TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . . ..ottt e e et e e e \%
ACCELERATOR . . oottt ettt e e e e A-1
BATTERY CHARGER. . . ..ottt e e B-1
BODY . oot c-1
BRAKES . .ttt D-1
ELECTRICAL .\ttt ettt et e e e e e E-1
ELECTRONIC SPEED CONTROL . . .\ to ettt e et ettt e F-1
FRONT SUSPENSION . ..ottt et e e e e e e e e e e e G-1
MOTOR & oottt e et e ettt e e e e H-1
REAR AXLE ..\ttt J-1
REAR SUSPENSION . ..ttt ettt e e e e e e e e e e e e e e K-1
SEATING .« oo ettt L-1
TRUCK BED ..ottt e e e e e e e e e e e M-1
WEATHER PROTECTION . . .ottt ittt et e et e e e e e e e e e e e N-1
WHEELS AND TIRES . . . oottt ettt et e e e e e e e e e e e e e e e e P-1
DECALS AND LABELS . .. ittt e e e e e e R-1

Service Parts Manual Page iii



NOTES

Page iv Service Parts Manual



This manual is divided into several sections:

* GENERAL INFORMATION
* ILLUSTRATED PARTS BREAKDOWN

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* TABLE OF CONTENT
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

USE OF THE MANUAL
To use this manual, consult the TABLE OF CONTENT to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number or VIN of your vehicle and
the model name be supplied to Service Parts when ordering any replacement components.

Page v



Left hand

illustration page Parts list (continued on
rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the Table of Content and select the most
appropriate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: It is suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi



3. COLOR CODE FOR BODY COMPONENTS

The last two digits of the part number for the body part will denote the color code, locate the part number for the cowl,
rear body, seat pod, side panel or seat wrap then locate your color in the list below, replace the last ** or XX with the two
digit color code.

CODE # DESCRIPTION

02
05
11

19
20
26
31

35
36
37
38
39
41

42
43
44
51

52
69
74
75
76
79
A5

SPECIAL COLOR
JACOBSEN ORANGE
BLACK

PATRIOT BLUE PEARL
INFERNO RED METALLIC
STEEL BLUE PEARL
METALLIC CHARCOAL
SAFETY YELLOW

IVORY

FOREST GREEN

BRIGHT WHITE

FLAME RED

ELECTRIC BLUE
PLATINUM

BURGUNDY

ALMOND

SUNBURST ORANGE
BRITISH RACING GREEN
MONSTER GREEN
BARLEY GOLD

OASIS GREEN

JAVA BROWN
JACOBSEN ORANGE 172
OCEAN GRAY

Page vii



Part of Frame

Pedal Box Assembly
includes items 2 - 34

Accelerator Pedal Assembly
includes items 28 - 30

Pedal Harness
includes items 33 - 34

To harness
from direction
selector

Page A-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 Pedal Box Assembly (Includes ems 2 - 34)........ccccvuriirirricinnieeeesienen, 1
2 Accelerator Pedal BraCKet ............c..ceuriireveiriirereisieesieissseie e, 1
3 Pan Head Phillips Screw, #8 - 10 X 1/2" LG c.c.cvvververerereieeieesieieseseieinans 4
4 Pedal BOX @N0d COVET.......cciiiiiiiieiiieieeee sttt ettt et nre e 1
5 0D0684G4 Truss Head Screw (SS), #8 - 32 X 3/4" L. uuuueeeiieieeeeeeeiieeciiiienieeeeeaeaee e 2
6 MICIO SWILCI ©.v.voveiet et 1
7 Pan Head Torx Screw, #4 - 20 X 5/8" LG .......ccccevrvirerereiieeieresesesieeseseienans 2
8 AcCelerator ROA CaM ..........cceuiriiriieinieiieiese e 1
9 Inductive Throttle SENSOT ..o 1
10 Self Threading NUL, .38 .....ouviiiieee ettt 2
11 PIUNGET 1.ttt 1
12
13
14 SPHNG RELAINET.......citiieieiee ettt ettt et et aae e 1
15 BUSKING, 75" X 2" L0 cvevervevereiereeeeieteeetete ettt 1
16 COMPIESSION SPIING ..voivviieiieieieiseieieiees ettt 1
17 SPriNG RETAINET, 3/8"......c.vuiveieiiriieieieieieie e 1
18 ACCEIEIALOr ROU........viiiiiiiiieie ettt 1
19 HEX NUL, 5/16" - 24 ... 1
20 10385G4 Clevis YoKe (AQJUSTADIE) .....cccoiiiiiiiiiiiiee e 1
21 CIVIS PiN, 5/16" X 13/16" LG w.vevvvreeiiereieesieseieisieseieisseseiesssseseis s 1
22 NYION BUShING, .37" X 31" Lg cvvrerereiiiireieiieieieies et 3
23
24 Cotter Pin, 3/32" X 3/4" LG cvevveveeveeireiieiee sttt 1
25 PEAAI PIVOL PiN ...t 1
26 12064GA PUSH NUL, 5/LB" ... 1
27 Accelerator Pedal Assembly (Includes Items 28 - 30) ............cccccovvreuernnnn. 1
28 OVal RIVEL, 3/16" X /16" L w.ecveerevireieieieieeeieeieiseieiseieieie e 6
29 Accelerator Pedal Pad .............ccccociiiciiniciscre s 1
30 652824 Accelerator Pedal............coccoviiiiiiiiiii 1
31

Page A-2


.?sku=73333G11
.?sku=652241G03
.?sku=01051G01
.?sku=25853G01
.?sku=00684G6
.?sku=25861G01
.?sku=01050G01
.?sku=28444G01
.?sku=25854G01
.?sku=00983G01
.?sku=602484
.?sku=17677G1
.?sku=17979G1
.?sku=73046G01
.?sku=17677G2
.?sku=73332G01
.?sku=00532G4
.?sku=10386G3
.?sku=17838G1
.?sku=10387G3
.?sku=74432G01
.?sku=12064G6
.?sku=25799G03
.?sku=16409G1
.?sku=27512G01

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION

QTY.
32 Pedal Harness (Includes Items 33 - 34) .......cccoeeevveeicieeeeieean, 1
33 Loom Flex (BUIK), 3/8" .......cooeeieeeeeeie et 1
34 NYION ClIAMP, 8" LG\ vuvvrrerrerrceireiaeeesieeseeeseseesseeseneeens 2
35
36 Hex Head Bolt, 5/16" - 18 X 3/4" L ....cvvveveiriereieieeeieieisieseiesenne, 4
37 Pedal PIVOL COVET ........c.covieiieiicieieisieeie st 1

Page A-3



.?sku=25879G08
.?sku=17313G1
.?sku=17618G1
.?sku=00715G2
.?sku=70135G01

ACCELERATOR

Notes:

677966 Service Parts Manual Page A-4




e On-board Charger Assembly includes items 7,9 - 13 Seat Support
Weldment
e On-board Charger Assembly includes items 8 - 13 /

\C ¢

Front of Vehicle

Page B-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 Off-board Battery Charger, 72V, 1000W ...........c.ccoouieieeeeeeeeeeeeeeee s 1
2 Off-board Battery Charger, 72V, 1500W ............cccccovvrrurrreeieieieecieieseseeseeeiaen. 1
3 Charger Cord, SMELET ...........cooiuriiuiieieicerieeres et 1
4 571750 On-board Charger Harness.............cc.cvoueveuieeeeeeeeeeeeeee e 1
5 681354G01 On-board Charger Assembly, 1000W, 72V (Includes ltems 7, 9 - 13)

(FOT CE VERNICIES) ..ceeiiiiieee ettt e e e e e 1
6 681354G02 On-board Charger Assembly, 1500W, 72V (Includes Items 8 - 13) ................ 1
7 On-board Charger, 72V (QUIQ) ....cvovevereereeieeeieeieeee et 1
8 642542 On-board Charger, 72V (Delta - Q) ...ooooiiieiiiiiiieieeeeeee e 1
9 16705G3 Truss Head Phillips Screw (SS), 1/4" - 20 x 3/4" Lg, (Grade 5)................. 5
10 Flanged Lock Nut, 1/4" = 20 .........coeueiiiieeieieeeieieieeeee e 5
11 Lock Washer (External Tooth Type), 1/4" . ..o 1
12 672193 MOUNEING Plate........ueeiiiiiee e 1
13 Charger Bonding JUMPET ........c.ovivieieieeee e 1
14 Serrated Flanged Hex Head Bolt, 5/16" - 18 x 1" Lg, (Grade 5) ..................... 2
15 11098G6 LOCK NUL, 5/168" = 18 ..ottt ettt ettt st e esee e 2
16 00559G8 Flat Washer, 5/168" ....... e e e e e e e 2

Page B-2



.?sku=634567
.?sku=645743
.?sku=652608
.?sku=671750
.?sku=640261
.?sku=11027G2
.?sku=00567G7
.?sku=668709
.?sku=13437G3

BATTERY CHARGER

Notes:

Page B-3 677966 Service Parts Manual



BATTERY CHARGER

Notes:

677966 Service Parts Manual Page B-4




Page C-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 617620 BrUSNQUAIT.......cco oot e e e e e e e s e e e e e e e e e e s e e annnnes 1
2 Hex Head Bolt, 5/16" - 18 X 2 1/4" LG c.cvcvovvvereieiereeeisieieiees e 2
3 Hex Head Bolt, 5/16" - 18 X 2 3/4" LG ....cvcvveevereieeeeeiieeeeie e 2
4 SPACET, 328" X 75" X 1" LG 1.vuvreeerieereieseeseseeseseeses et 2
5 SpaACer, .328" X 75" X 1.31" LG wovovrereeeiicreieiieeieisise et 2
6 00559G8 Flat Washer (Narrow), 5/16".........ovvvveiiiieiiiiis e e e s 4
7 LOCK WASKNET, 5/16" .......covveieiviiiieiee et 4
8 AACCESS COVET ...ttt sttt 1
9 Rivet (Aluminum), 3/16" X /16" Lg ....ccovveeeeiee e 16
10 541260 UPPET FIOOT PANEI......oiiieie et 1
11
12 FIONE FASCIA ...ttt 1
13 FrONt FaSCIa BIACKET .........c.vuiueiiiseeeieeieeieiee et 1
14 Rivet (Aluminum Black), 3/16" X .45" .......ccoieee et 2
15 654276 Front FasCia BraCe ...........occeiiiiiiiiiiic s 2
16 D A Hex Head Bolt, 1/4" - 20 Lg, Grade 5 .....ccooeveeiiiiiiiiiiiiieeeeeece e 2
17 LOCK NUL, 1/4" = 20 1..viiieeiiceie ettt 2
18 Hex Washer Head Bolt, 1/4" - 20 X .700" LG ......ceevevirereiriieiesssesereesesneeenns 2
19 Fender Washer, 1 1/4" O.D. X 9/32" 1.D. ...ccueiiiiiiiiiiieceeee e 2
20 Hex Washer Head Taptite Bolt, 1/4 - 20 x 1.15 mm Lg, Grade 5..................... 2
21 664610 (07011 ] 1 -V o PR 2

Page C-2



.?sku=00440G2
.?sku=00440G6
.?sku=75048G04
.?sku=75048G02
.?sku=00565G8
.?sku=70452G01
.?sku=14601G11
.?sku=641260
.?sku=613273
.?sku=654275
.?sku=15058G1
.?sku=00414G6
.?sku=14390G4
.?sku=01038G01
.?sku=16469G1
.?sku=71102G03

Front of Vehicle

o Instrument Panel Assembly includes items 8 - 16

Instrument Panel Assembly with Ball Deflector
includes items 9 - 13

Page C-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 613036G0** | Cowl (See HOW TO USE Section for COLOR CODES) ..........ccoccccvvvvvvvennnnnn. 1
2 GIll COVET ..ottt 1
3 Self Threading Nut, 5mm X 10MM X 15MM......c.covirrririreriiieieiceeeeseeenees 2
4 RIVEL, 3/16" X 1" LG vuvrevrreeceieeseeeeeeeeeese ettt 6
5 6 g Fender Flare (Driver SIA€) ......coov it e e 1
6 613274 Fender Flare (Passenger Side)......cc.ueoicveeiciee e 1
7 674314 Instrument Panel Assembly (Includes Item 8 - 16 ).........ceevvviiiieiiiiiiiiiiiiiiinen, 1
8 Instrument Panel Assembly with Ball Deflector (Includes Item 9 - 13) ..... 1
9 00614G3 Pan Head Phillips Screw, #8 - 18 X 5/8" Lg......cccccovvvecvvrriiiieeiieeeeeeeenn, 6
10 Ball Deflector (PasSenger SIdE) .........cvcvvveeerrierereiriireiesseseeesssnseeans 1
11 Ball Deflector (DIVEr SIde) ..........ccccoviviveiieeeieieeeie e 1
12 INSEUMENE PANEI ...t 1
13 SPeed NUL "J" TYPE, #B ...ovvueveeriereieirieieie et 5
14 Safety Console Label BraCKEL ...........cccvveveverriiriieiiiiseieisseseie e 1
15 CUP HOIET INSEIT ....ovviceiicte e 1
16 Rivet (AIUMINUM), 3/16" X 1" LG «vovevreeeueerieieeeirieieeeeseeeeesissseesies s 2
17 Glove Box (Driver/Passenger Sid€) ..........cviereuerriirereiseeseesisssesesessesesesesens 1
18 GlOVE BOX (DFIVEF SIAE ) ..o 1
19 Glove BoX (PaSSeNGEr SIE ).........c.ceviviriueiiiieieieiieeie e 1
20 Self Tapping SCrew, #10 - 16 X 3/4" LG .covcvveveeeeereieiere e 5
21 Rivet (AIUMINUM), 3/16" X 1" L .eveveirrereieiesceeieieeseieieseseiesssesese e 7
22 VINYETEIM ©ootii bbbt 2
23 Rivet (AIUMINUM), 3/16" X 1" LG ....cveviirereriereieieeeeieiessse e 2

Page C-4



.?sku=617643
.?sku=71597G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=614378
.?sku=613274
.?sku=71917G01
.?sku=71153G01
.?sku=71154G01
.?sku=628010
.?sku=71364G02
.?sku=662223
.?sku=71158G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=75459G01
.?sku=75459G02
.?sku=75459G03
.?sku=608290
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71115G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01

Front of Vehicle §/°

°Ash Tray Kit includes items 2 - 5

Front of Vehicle

eAsh Tray, Seat Pod Kit includes items 7 - 12

Page C-5




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 Ash Tray Kit (INCIUES HEMS 2 = 5) .....vvuiieeiieieieieciee et 1
2 27731G01 ASIN TIAY e e 1
3 27736G01 GASKEL ...ttt a e e e e e 1
4 BIACKEL ....v.voeee e 1
5 D 6 Pan Head Phillips Screw, #12 - 14 X .75" L cuvvvveieereeiieeeee e 4
6 632412 Ash Tray, Seat Pod Kit (Includes tems 7 - 12 ) ..cccooviiiiiieieiieieeeee e, 1
7 27731G01 ASI TAY e e 1
8 27736G01 GASKEL ... 1
9 631079 BIACKEL ...ttt 1
10 6 A Button Head Torx Bolt, M6 - 1 X 20MM LQ.....cuuvuiiiiiiiiiiieeeeeeeeeeeeeeeeeieiiieens 4
11 b : Flanged LOCK NUL, IMB ......ooiiiiiiiieeeee et 4
12 Fender Washer, 9/32" 1.D X 1 1/4" O.D...ccvvuriierireieneeeee e, 4

Page C-6



.?sku=75109G03
.?sku=75108G02
.?sku=00106G6
.?sku=601326
.?sku=601476
.?sku=16469G1

Front of Vehicle

Page C-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 SEAL FTAME ..ottt 1
2 559514 N1 () VA N - |V SRR 1
3 Hex Washer Head Screw, 5/16" - 18 X.875 " Lg .....cccoevvevrrrierererieieereseneeenas 5
4
5
6
7
8
9 10570G10 Domed Rivet (SS), 5/32" X 9/16" LG....ccccoviuiiiiiiiiiic i 10
10 RivVEt (AIUMINUM), 3/16" X 9716 LG cv.evevereeeeeereeeeeeeeeeeeseseeeseeeses e eeeeneees 5
11 LOWET FIOOr PANEL.........o.cvviieieiiicie e 1
12 REAr FlOOr PANE ..ot 1
13 652149G02 FIOOIMAL ... e e 1
14 RoCKer Panel (DFVET SIAE) .........ceuiireueiiereieieieeieisssese e 1
15 618889 Rocker Panel (Passenger Side) ..........eeeeeiiiiaiiiiiiiiiiiieeieeee e 1
16
17 Flanged Button Head Torx Bolt, M6 - 1 X 30MM Lg ....cccoviireiriniireenieieeeieas 3
18 Rivet (AIUMINUM), 3/16" X 195" L0 c...vveuieeeeeeeeeeeeeeeee e e en e en e 1
19 Truss Head Phillips Screw (SS), #10 - 24 X 1 - 1/4" Lg...cccvveeveeiieecieecee e, 1
20 14390G10 [0 Tod 1 VU PR O I 1
21 FIAt WASHET, #10 ......cvviieieiieieieise et 1
22 SPACET, 5/L16".....eiiieeeieieeieie ettt 3
23 SPACET, 5/16"......ouveieieieeeeeie ettt 1
24 5 6 Flanged LOCK NUL, IMB ......ooiiiieiiiiiiiiciiiiieeee e e 3

Page C-8



.?sku=70441G01
.?sku=659514
.?sku=00715G2
.?sku=10570G10
.?sku=14601G11
.?sku=70451G01
.?sku=648840
.?sku=618888
.?sku=618889
.?sku=634161
.?sku=15058G6
.?sku=00789G2
.?sku=14390G10
.?sku=00660G5
.?sku=23726G4
.?sku=23726G4
.?sku=23726G4
.?sku=23726G4
.?sku=601476

Rear Bumper Installation

| <9 0
Front of Vehicle \;\\\J\N = ‘
= —

Front of Vehicle

Page C-9



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 625272G1XX Rear Body (With TaillightS) ........cocciiiieeeecee e 1
(See HOW TO USE Section for COLOR CODES)

2

3 10570G12 Rivet (Aluminumy), .257" X .556" L ....cooccuueiieieeieiee e 2
4 RIVEL (PIASHIC) ... vttt 2
5

6 ACCESS PANE .....oviiiiiiiieieie ettt 1
7 Pan Head Torx Screw (SS), #8 X .63" LU .cccoveeiieeiieeiee e st eiree e entee et 5
8 16816G2 RatChet RIVEL, .25 X .88 7" .ottt e e e e e s 2
9 SEAL HINGE PIALE .......vvivviieieieieie e 2
10 RIVEL (SS), 5/32" X .70" LG cvuvreveviireieieiieseee it 4
11

12 REAI BUMPET ......toeticeete sttt ss s 1
13 71456G01 Rear Bumper (For Vehicles With Cargo Bed Option)........cccccceeeevvvvivicnvvnvinnnnn. 1
14 Hex Head Bolt, 1/4" - 20 X 3/4" LG c.c.vveverieeeieieeeeisiseese e 4
15 FIAt WASHEE, 5/16”......c.vveiereiieeeeieieeie et 2
16 BUIMPET PIUG -ttt 4
17 “J” - Type NUt RELAINET, 1/4” = 20......covuiiriririieieieieieieiseseisieiee e 2
18 COVET PIALE ...ttt 1
19 PIUG 11ttt sttt 1
20

21 658946 Fender Liner (Passenger SId€) ........uuuuiuriiiieeeeeeieiiieetinieeee e e ee e e e e s esneaevaeeee e 1
22 658949 Fender Liner (DHVEr SIAQ).......covvvieeiieiieiiiieis e n e e e 1
23 Ratchet Fastener, 1/4” X .887" Ly .....ccoueeieeiiieeitie et e ctie et ettt 2
24 14601G17 Rivet (Aluminum), 3/16 X .575MIM LQ..c.coiiuiiieiiiiiiieeeiiiiee e 2
25 RIVEL (SS), 5/32" X 55" L0 ..veveeeieeeeeeeeeeieeeeeeeeee e s st e ses s eeses s saain e 5
26 Battery Tray (PasSENGEr SIAE) ........cvoveueieeeeeeeeeeeeeeeeeeeeee s ees e e ses s s 1
27 Battery Tray (DAVET SidE)...........coeveviriueiiiesieeieseeeeieies et 1
28 Hex Washer head Screw, 5/16" - 18 X.875 " Lg ...ccovvvrvereerieeiesiresieesie e 4

Page C-10



.?sku=633917
.?sku=71320G01
.?sku=01107G01
.?sku=16816G2
.?sku=16816G2
.?sku=71609G01
.?sku=10570G11
.?sku=71451G02
.?sku=71102G01
.?sku=00571G2
.?sku=71455G01
.?sku=71554G01
.?sku=666066
.?sku=71316G01
.?sku=16816G2
.?sku=16816G2
.?sku=10570G10
.?sku=652443G203
.?sku=652443G103
.?sku=00715G2

BODY

Notes:

Page C-11 677966 Service Parts Manual



BODY

Notes:

677966 Service Parts Manual Page C-12




c Brake Pedal Assembly (with Brake Lights) includes items 3 - 29

@ Brake Pedal Assembly (with Brake Lights) includes items 5 - 21, 23 - 29, 32 - 34

Front of Vehicle /@

Page D-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70690G02 Brake Pedal Assembly (with Lights) (Includes Items 3 - 29).........cccccvvvvvveeennnn. 1
2
3 Park Brake PEAAl............cccvvuiueveiieiieieieeeieieieeee st 1
4 BIaKe PEUAI ......vvieeieiceiceicec e 1
5 TOISION SPIING...vvveiieiiseteieie ettt 2
6 PIVOL PN oottt 1
7 PUSH NUL, 5/16” = 24 ... 2
8
9 SEIVICE Brake Pad........ccovuiurieiiriieieieieieieieeie et 1
10 OVal RIVEL, 375" X 468" LG.....eeeeeeeeeeeeeeeeeeeseeeeeeeeeseeseeeeesees e, 6
11 Park Brake Pedal Pad ..............ccccceveiiiiueieiieieeeieceiee e 1
12 OVal RIVEL, 375" X 468" LG ..vevceeeeiereieireseieieieeese e 3
13 Service Brake Pedal PIALE ..............couriieeueeriireieisieieeeiee e 1
14 P0737GH Flat Head Phillips Screw, #10 - 24 X .875" Lg...uuvviiiiieeeiiiiiiiiiieeeeeeeeee 4
15 RUDDEr Well NUL, #10 = 24 ... 2
16 652355 Brake Pedal SPACET.......cccueiiiieiieeiie ettt ettt st see e 2
17 CONICAI SPIING ..ervvieeteie ettt 2
18 14390G10 LOCK NUL, #10 - 24 ...ttt 2
19 10606G8 MICIO SWILCH ... 1
20 00645G2 Pan Head Phillips Screw, #6 - 32 X 1.25" Lg ....cooccvveeeiiiiiieee e 2
21 FIAt WASHE, #10........cviuiveiiiieieisiieie et 2
22 FIAt WASHE, #6.......c.vviviveiiiicie ettt 2
23 LOCK WASHET, #6 .......ccveeecvviiecie ettt 2
24 LOCK NUL, #6 = 32 ... 2
25 Pan Head Phillips Screw with

Internal Tooth Lock Washer, #6 - 32 X .22" Lg .uuveevreieeeiieiieiiiiieeeeeeneeeeenn 2
26 FIAt WASHET, 5/16” ......veivviiiieieiseeieie ettt 2
27 FASTON TaD ...t 2
28 Wire Harness (Brake Light) ......c.coooviiiiiieie e s 1
29 WIFE THE ottt 2
30

Page D-2



.?sku=652253G03
.?sku=652791G03
.?sku=70681G01
.?sku=70682G01
.?sku=658825
.?sku=70257G01
.?sku=16409G1
.?sku=16409G1
.?sku=70256G01
.?sku=16409G1
.?sku=16409G1
.?sku=652820
.?sku=00737G8
.?sku=00739G1
.?sku=652355
.?sku=27137G01
.?sku=14390G10
.?sku=00645G2
.?sku=00559G5
.?sku=00559G3
.?sku=00565G3
.?sku=00525G5
.?sku=13514G1
.?sku=00642G8
.?sku=14628G1
.?sku=24605G1
.?sku=17618G1

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 Brake Pedal Assembly (With Lights) (Includes items 5 - 21, 23 - 29, 32 - 34)
(For Vehicles Manufactured with Hydraulic Brakes)....................... 1
32 Park Brake Pedal .............cccovvveveiieieeieicecieieseeeesesse s 1
33 Flat WaSHET, #10 ........cvruierirerieecineieeseeeseessissss s 4
34 Brake PeAAl.......c.ouruiuriiieieiieieie et 1

Page D-3



.?sku=74874G01
.?sku=641760
.?sku=00559G5
.?sku=74870G01

BRAKES

Notes:

677966 Service Parts Manual Page D-4







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 Shoulder Bolt (SS), 1/2" X 3/8" - 16 X 3.406" LJ.......ccveereeereereeeeeseeeeeeeeesienns 1
2 Flanged Bushing, .1.062" O.D. X .795" LD ...c.c.cccevvuerriririrsieiieeieieseee e, 2
3 TOISION SPING ....cvoviveiecvie ettt 1
4 LOCK WaASIEL, B/8" ... .ttt e e e e e e e e e e e e aeeees 1
5 LOCK NUL, 378" = 16 ...vveiveiiscieie ettt 1
6 Hex Washer Head Swageform Screw, 1/4" - 20 X .7" Lg (Not lllustrated)....... 1
7 Nylon Wedge Lock Clamp (Not lllustrated) ..........ccceeeeiiieeiieeieeciie e 3
8
9
10
11 Retaining RIiNG (SS), DIal .8 .....ovcveeeeereeeeeeeeeeeees s en st 4
12 CleViS Pin, .438" X 938" LG .ueuiiireieiieieieteieeseieieieseis et 1
13 COtter Pin, 094" X 75" Lgu vveueeriireieieieieieiseeie et 1
14
15 KICK=OFf LINK..... vttt 1
16 Nylon Bushing, .37" O.D. X .31" LD...c.coiiiririirieieecieieeeeeeeie e 2
17 TEfloN WaShEr, 3/8" ..o 2
18 00559G8 Flat Washer, 5/16".........coii et 2
19 Cotter Pin, .094" X 75" LO..ciiieeieeei ittt ettt 2
20 KICK=-Off CAM PIVOL.......vviiitieiicieie ettt 1
21 FIANGEA BEATNG ... cvvveieeeeiieseieieieesete ettt ettt 2
22 KICK=0f CAM....vviieiieiiccte et 1
23 Set Screw with Patch Lock, 1/4" - 20 X .5" LG ....cevevreireeeieieeieieieeeie e 2
24 Spacer, .76" O.D. X .395" 1.D. X 1.25" LG c..ouvvveeveeeeeeeeeeeseeeseeseeee s, 1
25 AJUSEADIE BUMPET ....c..voveieieiiieeie et 1
26 LOCK NUL, B/16" = 18 ..vuvuvvviireieieieseie et 1
27 CALCN BIACKEL.........vveivviiecieiiccee e 1
28 Hex Head Bolt, 1/4" - 20 X .25" Lg, Grade 5 ..........cceeveververereererereceeeeseneaen, 2
29 LOCK NUL (SS), 1/4" = 20 ..eeeeeeeeeeeeeeeeeeeeeeeeeeeee et en et 2
30 CIEVIS PiN, 438" X .938" LU....eveeveeeeeeeeeeeeeeeeeeeeeeseeseeseeeeeseesee e es e 1
31 Cotter Pin, .094" X 75" LO..ciiiieeeee ettt 1

Page D-6


.?sku=70582G01
.?sku=70581G01
.?sku=70676G01
.?sku=00643G1
.?sku=11098G5
.?sku=01038G01
.?sku=12416G2
.?sku=01111G01
.?sku=10386G3
.?sku=10386G3
.?sku=10387G3
.?sku=10387G3
.?sku=10387G3
.?sku=70601G01
.?sku=17838G1
.?sku=20835G1
.?sku=10387G3
.?sku=10387G3
.?sku=10387G3
.?sku=70098G01
.?sku=10097G6
.?sku=70587G01
.?sku=71215G01
.?sku=14134G4
.?sku=70113G01
.?sku=11027G1
.?sku=70080G02
.?sku=00414G6
.?sku=14390G4
.?sku=10386G3
.?sku=10386G3
.?sku=10387G3
.?sku=10387G3
.?sku=10387G3

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 654665 Compensator Assembly (Includes Items 33 - 45) ......cuvciiiiiiiiieee e, 1
33 HEX NUL, 1/4" = 20....ceiiieeieicceeeeeee e 2
34 Spherical HeX NUL, 5/16" - 24........ccvvieieiieiieieinsiseeee s 1
35 EQUAlIZET BIACKEL ........vveviiiecie ittt 1
36 FIAt WASHET, 5/16" ........cviriveiiiieieieiee et 2
37 Accelerator Rod Bushing, .464" 1.D. X 1" O.D. X 2" LQ.cccecvvveevrieiireecreeennen. 1
38 TUDE ..ottt ettt a ettt s, 1
39 COMPIESSION SPIING....eiiiirieeiiie ettt ettt e e 1
40 b 0 Brake YOKE ..o 1
41 HEX LOCK NUL, 5/16" = 24 ...t 1
42 CompPeNSAtor LINK RO .........c.coviuiieriiieieiiteeiee et 1
43 Brake Compensator BUMPET............cocueeeiieeeeiiee et eeee et 2
44 524695 Brake Cable (Driver Side), 65.06" Lg.....cc.ccevueeeicieeeeeieeeeeeee e eeveee e 1
45 b : Brake Cable (Passenger Side), 74.81" Lg ......coooicuvimiieiiiiiiea e 1
46
47 Nylon Clamp, 8" Lg (NOt HIUStrated) .........cceeeeeeeeeeeiieeciee et 1

Page D-7



.?sku=00532G4
.?sku=629486
.?sku=28082G01
.?sku=15121G1
.?sku=17979G1
.?sku=23061G2
.?sku=23463G1
.?sku=652256
.?sku=11098G9
.?sku=612557
.?sku=28083G01
.?sku=624695
.?sku=624696
.?sku=17618G1

BRAKES

Notes:

677966 Service Parts Manual Page D-8




0 Brake Assembly (Driver Side) includes items 3 - 9
e Brake Assembly (Passenger Side) includes items 3 - 8, 10

@ Brake Drum Assembly includes items 17, 18

TOP PULL (b

Tension Pin

Page D-9



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 512189 Brake Assembly (Driver Side) (Includes Items 3 -9) ....ccccovvveiiiieieiiiieeciieeeas 1
2 Brake Assembly (Passenger Side) (Includes Items 3 - 8, 10).........ccccveveurnnnnn. 1
3 Brake Sh0€, LEAUING ..........ccceviriveiiiireieseeseie e 1
4 512412 Brake Shoe, Trailing ........coouiiiiiii e 1
5 612413 DUSE COVE ...ttt 1
6 512415 Brake SPring, TOP c..eeeecueeee e et e ettt e eetee e et e et e et e ette e e et e eatee e s eraeeeaes 1
7 Brake Spring, BOMOM ..........ccccviuiuiiiiscieieseeseieiesesese s 1
8 SNOE CIAMP ...ttt 2
9 512418 Gear Adjuster (DFVEr SIA) .....cccuveieiiie ettt 1
10 61241 Gear Adjuster (Passenger Side).........oovevevveiiiiiiiiiiiiiie e eee e 1
11
12
13 Hex Head Bolt, 5/16" - 24 X 1" Lg, Grade 8 .......cccceeurvirerrenirereieieieseeeiessseeens 4
14 LOCK NUL, 5/16" = 24 ...t 4
15
16 Brake Drum Assembly (Includes Items 17, 18) ..........cccocoveevevercrevereereeienenenn, 1
17 BIaKE DIUM ..ottt 1
18 LUG BOIt, 172" - 20 X 1.718" LG .eveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeees s 4
19
20
21 Flat Washer (Inner Wheel Rim), .984" X 1.312" X .031" ....ccccovverrrrrererniriennn. 1
22 Flat Washer (Brake Drum), .765" X 1.50" X .1196" ..........ccocevvrerrrerrirerererrnneennn. 1
23 Slotted HEX NUL, 3/4" = 16 .....cvcvveieireieeieeieieeeie et 1
24 10387G Cotter Pin, 5/32" X L 3/4" L. .uuuuueeiieiieeeee ittt een e e e e e e 1
25 6 3 Brake Cable Bracket (Passenger Side) ........ccoovvvviciiviiiiiieiieieee e 1
26 652249 Brake Cable Bracket (Driver SIdE) ........cc.eeecueeeieieeieiee et ecee e 1

Page D-10



.?sku=612189
.?sku=612211
.?sku=612411
.?sku=612412
.?sku=612413
.?sku=612415
.?sku=612414
.?sku=612416
.?sku=612418
.?sku=612417
.?sku=17083G2
.?sku=15126G1
.?sku=21807G2
.?sku=20947G1
.?sku=19862G2
.?sku=21809G1
.?sku=21830G1
.?sku=613172
.?sku=10387G1
.?sku=652248
.?sku=652249

U \\ .
S
~_ <
C = o Brake Caliper Assembly (Driver Side) includes item 10
G Brake Caliper Assembly (Passenger Side) includes item 18

Front Brake Line /@/

o
S -

o@\@@é/

Page D-11



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 Spring Plate (PaSSENGEr SidE).......viviiivieeeeeeieeeeeee e e ee e see s en s 1
2 SPriNg Plate (DFVEE SIAE) ........vveeeeeeee ettt en et 1
3
4
5 5 g BraKe LiNE ...ttt 1
6 Hex Washer Head Swageform Screw, 1/4" - 20 X .7" Lg ...cooeeeirvreeeniineeenns 1
7 WIFE RELAINET ...ttt 2
8
9 Brake Caliper Assembly (Driver Side) (Includes Item 10)..........cccooveerevenrnn.e. 1
10 668990 Brake Pad (L Pair) .......uuuuiuiiiiii i e e e e e e e e e e e e e e eeananaens 1
11
12
13 FIAt WASHET, 3/8"......eiiieciiieieieiste et 2
14 00426G6 Hex Head Bolt, 3/8" - 16 X 3/4" Lg, Grade 5.......ccccuiiiiiiiiiiiiieeeeeeiieee 2
15
16
17 Brake Caliper Assembly (Passenger Side) (Includes ltem 18) ...........c..c......... 1
18 668990 Brake Pad (L Pair) ......uuuuuiuiiiiiiiie et s e e e e e e e e e e e e e e aeaaannens 1
19
20 CruSh WASsher, ML0 .......c.couiiuririicieerieeee sttt 2
21 516459 Banjo Bolt, M10 - 1 X 20MM LQ ...c.oovverireieeeeeeeeeeeeeeeeiete et es e 1

Page D-12



.?sku=74731G02
.?sku=74731G01
.?sku=630766
.?sku=01038G01
.?sku=74875G01
.?sku=633918G01
.?sku=00566G1
.?sku=00426G6
.?sku=633918G02
.?sku=613293
.?sku=616459

° Front Disc Brake Actuator Assembly includes items 2 - 17

Front of Vehicle

a0

Front of Vehicle

Page D-13



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 Front Disc Brake Actuator Assembly (Includes Items 2 - 17) .......cccoeeuvvennne. 1
2 COtter Pin, 3/32" X 3/4" LQuucvoviueeeiriieeieiieieeeie et 1
3
4 10386G3 CleVis Pin, 5/16" X 1" L uutietiieieeeeieieieiiiieiieeer et e e e e e e e s st ereeae e e e e e s ae e 1
5 508122 Upper Actuator Pivot Bracket .........cccccooueiiiiiiiiiie e 1
6 Acetal Bushing, .79" O.D. X .5" .D. X .75" LG c.cvoveverrireereiriieeeseseseieeas 4
7 Actuator Pivot Bolt, 3/4" - 16 X 3/4" LG ..cecevvveeeereiieereieiiereeeiesessiesenesaeians 1
8
9 Hex Head Bolt, 1/2" - 13 X 6" Lg, Grade 5 .....ccceovveeeeieeecee e 2
10
11 11098G6 LOCK NUL, 5/16" - 18 ...ttt 2
12 s / MASEEN CYIINUET ...t 1
13 Master Cylinder Mount Weldment ..............ceeuriereeineeeeesinsesee s 1
14 11098G5 LOCK NUL, 3/8" = 16 ...t 1
15 LOCK WASNET (SS), 3/8" .. uvieieeecie ettt ettt ettt 2
16
17 641826 Lower ACTUALON PIVOL.........ccvviiiiieiiei e e 1
18 ACtUALOr ASSEMDIY COVET ........ovvieiiieeieiieieie it 1
19 Hex Washer Head Swageform Screw, 1/4" - 20 X 7" LQ..cccoceviieeviveecreecveenee. 3
20
21 D : Hex Head Bolt, 1/4" - 20 X 3/4" Lg. Grade 5......cccccvvrviiiiiiieeeee e 2
22 LOCK NUL, 1/4" = 20 ...ttt 2
23 Cotter Pin, 094" X 75" LG ..c.vevevireeereiieieiesisssieisiessie s 2
24 Nylon Bushing, .37" O.D. X .31" L.D. ...ccceieiieiiieieceeieeee e 2
25 ACHUALOT LINKAGE ....vvveeeeieeeie ettt 1
26 D0771GH Flat Washer, 3/8" (Not lllustrated) ...........uueueiiiiiiiiie e 1
27
28 CIEVIS PiN, 5/16" X 13/16" LT c..eecvvirereieieieecieieiseseieiei et 2

Page D-14



.?sku=608706
.?sku=10387G3
.?sku=10387G3
.?sku=10386G3
.?sku=10386G3
.?sku=608122
.?sku=70581G02
.?sku=74711G01
.?sku=00439G1
.?sku=887364
.?sku=612706
.?sku=11098G5
.?sku=00679G1
.?sku=612704
.?sku=01038G01
.?sku=00414G6
.?sku=14390G4
.?sku=10387G3
.?sku=10387G3
.?sku=17838G1
.?sku=608943
.?sku=00771G5
.?sku=10386G3
.?sku=10386G3

BRAKES

Notes:

Page D-15 677966 Service Parts Manual



BRAKES

Notes:

677966 Service Parts Manual Page D-16




/
/
/
{
(\\
ﬁ&
- o .
M//‘WQW_________.___
v Y ¥ s

e,
0,3

o\l
AN

/AR
VN
<

(4 < ,
2 o i
\ o~
o N
@ o N
3 =) Q o ~

*Battery design may vary by part number —

P

Page E-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
1 BAEIY (T2V) ..ottt ettt e e 6
2
3 TiE DOWN BOIt ...voeei e 2
4 Flanged Lok NUt, 5/16" = 18 ...t 2
5
6 Battery Tie Down Bolt, 5/16" - 18 X 2" L ....cvevevveeeeieieecieieieeeieieieeeie e 6
7 Flanged LOCK NUt, 5/16" = 18 .......couruririiieeriricieieeseeesi e 6
8 Spacer, .5" 0.D. X .25" 1.D. X .26" LG ..oveeveeeeeeeereieieeieie e 2
9
10 558565 Battery HOld DOWN ........oouiieieie e 1
1 Battery HOId DOWN ......c.cuoiiiiiiiriiciceeieiceee et 2
12
13 £59514 Battery RACK .......c.veiiieeie e 1
14
15 Truss Head Torx Screw, 3/8" - 16 X 3/4" LG ....cvevevveceeeeeeeeeeeeeeeeeee e 2
16
17 00438G6 Hex Head Bolt, 5/16" - 18 x 3/4" Lg, Grade 5 .........cccoouveureveeiinieieieieine. 2
18 00559G8 FIat WaShEr, 5/16" ..........covurieeireieeiseceeeeee et 2
19 11098G6 LOCK NUL, 5/16" = 18 ..ot 2
20
21 Hex Washer Head Bolt, 5/16" - 18 X 3/4" LG ....c.cvvvevriireerrieeieieieieeie e, 3
22 HEX NUL, 5/16" = 18 ..ot 2
23
24
25 TErMINGl PrOtECIOT ......vveieviicieiiiee et 12
26
27 620820 Hydro-link Snake ASSEMDIY ..........ooiiiiiie e 1
28 630974 Battery Fill SNAKE ........ccieieiieiiieee et 1
29 Regulated HOSE, 20ft Kit ...........cocooruerriieeieiiieeieeeeie e 1
30 576122 Trojan Hand PUMP Kit..........oooiuiieie e 1

Page E-2



.?sku=647050
.?sku=01101G01
.?sku=11027G1
.?sku=11027G1
.?sku=70386G01
.?sku=11027G1
.?sku=11027G1
.?sku=23726G2
.?sku=658565
.?sku=631988
.?sku=659514
.?sku=70200G01
.?sku=00715G2
.?sku=00702G2
.?sku=631156
.?sku=620820
.?sku=630974
.?sku=614521
.?sku=676122

|
|
/ i
: HH ‘ =
[ I -

Page E-3




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 #A4 AWG Battery WIre, 15" LG .....courieereeeiereieieieeieieieseie s 3
2 #4 AWG Battery WIre, 6" Lg........ocevvverueeeiirereieiieeieieieseiesssessee e 3
3 Ratchet RIVEL, 25" X 887" ..ot 1
4 6 3 DC-DC CONVEET (T2V) .o eieeeee et 1
5
6
7
8
9
10 671655 Charger Receptacle Assembly (Includes Items 11, 12) .ccccoovvcvieviicieee e, 1
1 RECEPLACIE HAMESS ......cooiiiiieiiiecieiececiee s 1
12 563285 Charger RECEPLACIE..........c.cueiueeeeeeeieeeeeeeeeeee e 1
13
14 Rivet (AIUMINUM), 5/32" .........oviveiieeeieieeeee e 4
15 RECEPIACIE COVET ...ttt 1
16 5 6 Charger Receptacle (On Board Charger) ..........cccceeiiiiiiiiiiiiie e 1

Page E-4



.?sku=634270G03
.?sku=634270G01
.?sku=16816G2
.?sku=633778
.?sku=669167
.?sku=663285
.?sku=71055G01
.?sku=660162
.?sku=610536

ELECTRICAL

7

For CE Vehicles Only

s

N /RN

%

677966 Service Parts Manual

Page E-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.
1 RECEPLACIE, AC ... 1
2 RECEPLACIE BraCKEL .........cevevieeeciieicce e 1
3 Pan Head Phillips Screw, #10 - 24 X 1/2" LG ...covvururiricerenneeecieeesecee e, 4
4 LOCK NUL, #10 = 24 ... 4
5 14601G13 RIVEL, 5/32" X 9/16" Lg.....veieoieceeieieieiseieeeee et 4
6 39412 COVET PIALE ..ottt ettt et ettt 1

Page E-6



.?sku=638478
.?sku=639167
.?sku=00379G4
.?sku=14390G10
.?sku=639412

o Control Panel Assembly includes items 3 - 9

a®

Front of Vehicle To Battery Positive

Solenoid Installation

Page E-7




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 628708G11 Control Panel Assembly (Includes ltems 3-9) .......ooooiiiiiiiiiiieeeee e, 1
2
3 HOMN SWILCR ..t 1
4
5 State of Charge MEEr ............ooouiiiiieeeeee e 1
6 551897 G06 Speed ROCKEr SWItCH ......ooiiiiiiiiiii e, 1
7 Lights ROCKET SWItCH .......oiuiuiiriiiciririicieee et 1
8 CONIOI PANEI ..ottt 1
9 12V USB POIt ..ottt 1
10 COMMON KEY SEL......cvviiecieiiecie et 1
1 KEY SWILCHR SEE.....eiuieiiieieiei ettt 1
12 Key Set and KeY SWItCH..........c.coviiiiiiieeeiceceeee e 1
13 Self Tapping Screw, #10 - 16 X .780" Lg ....ooeiiiieeiieee e 3
14
15 ESTo] 1= o1 [OOSR SU TSR TTTT 1
16 FENAEr WASHET ........viiiiiiiicie et 2
17 D 0 Hex Head BOolt, 1/4" - 20 X .25" L «..veviiieeiieeiee ettt 2
18 Flanged LOCk NUt, 1/4" = 20 ........coouiiiiieeieirieeeieieeeee s 2
19 FaSton Tab ...c.veiieiee e e 2
20
21 634270G02 #4 AWG Battery Wire, 9" LG .. .coovii it 1

Page E-8



.?sku=651897G01
.?sku=667014G01
.?sku=651897G06
.?sku=651897G05
.?sku=626655G06
.?sku=651901
.?sku=611282
.?sku=611283
.?sku=609692
.?sku=608290
.?sku=621330
.?sku=16469G1
.?sku=00414G6
.?sku=11027G2
.?sku=12914G1

Y

Front of Vehicle

REVERSE BUZZER

GREEN
/IWHITE

HORN

Page E-9



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 3 g COoNtrol HAMMESS .....oooiiiiiiiiic e e 1
2
3
4 32860G01 o T o TSR 1
5 Hex Washer Head Swageform Screw, 1/4" - 20 X .70" Lg...c..ccoevvveeeceeeeeneens 1
6 FENAET WASHET ........ovoiieiieicei et 1
7
8 REVETSE BUZZET.........cuviiieeieiiee ettt 1
9 RIVEL (BUIDEX), 5/32" ...t 2
10 Nylon Clamp, 7" Lg (Not HUStrated)..............coceeeereeeeeeeeeeeeee e 9
11
12 Turn Signal Lights Jumper Harness (Not lllustrated) ............ccccccovieviiieiinennnne 1

Page E-10



.?sku=669056
.?sku=01038G01
.?sku=16469G1
.?sku=613271
.?sku=01041G01
.?sku=17618G1
.?sku=664780

a®

Front of Vehicle

@ Headlight Assembly

Front of Vehicle

Taillight Assembly

Rear Bod
. y
/

; Taillight Assembly, (Driver Side)
/ includes items 24, 26 - 28

/ Taillight Assembly, (Passenger Side)
includes items 25 - 28

Light Assembly To Bezel

Page E-11



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 LED Headlight Assembly (Passenger Side)..........ccveeeeueeoeeeiereeeeeeeen e, 1
2 659009 LED Headlight Assembly (Driver Side) .........cc.cocveeiiiiiieeiie e 1
3 Self Threading Nut, 5mm x 10mMm X 15MM......ooiiuiiiiiceeeeees 4
4 Headlight Assembly (Drver Side) ..........ccccoceieeeeueeeeeeeeeeeeeeeeeeeeeee e, 1
5 Headlight Assembly (Passenger Side)...........coovuveeiiieiecieeecee e 1
6
7 519102 Turn Signal BUlb ... 1
8 Headlight Bulb (For Non LED Lights ONly) ........cccooeveveveeeeeececceeeeeeeeeeas 1
9
10
1 Steering COIUMN COVET.......c.cuouiiiueiriieceeeeieeaeieee et 1
12 615236 Turn Signal Switch Assembly with HOMN.........cociiiiiiiiiiieeee e 1
13 £64706 HOrn JUMPEr HArNESS ........oeiivii e e 1
14 7313G1 FIEX LOOM . ettt st e e nneee s 1
15
16
17
18 31539G1 NYION Clamp, 5.5" LG .uuureiiiiiiiiie e 2
19 71364G02 "I TYPE NUL, 8 e 4
20 71425G01 Tapping Screw, #8 - 18 X 3/4" Lg...cco e 4
21 Tape (Vinyl) (NOt HIUSTrated) ..........c.oveeeeeeeeeeeeeeeeeee e, 1
22 655150 Taillight Assembly (Driver Side) (Includes Items 24, 26 - 28)..........ccccceeeenneee. 1
23 655152 Taillight Assembly (Passenger Side) (Includes Items 25 - 28) .............c.c.e. 1
24 Taillight Bezel (Drver SId@) ......coeceeiiieiie e 1
25 625252 Taillight Bezel (Passenger Side).........cccccuiiiiiiieiiiiee e 1
26 00513G4 Pan Head Phillips Screw, #8 - 18 X 3/4" Lg......uvviviiieiiiieieeeeeeeeieeeee 2
27 22288G1 Taillight ASSEMDIY. ... 1
28 14601G11 Rivet (Aluminum), 3/16" X 9/168" .......cooi e 2
29
30
31 b54465 LED JUMPEI HAMMESS .....uvviiiiiiiecie ettt 1

Page E-12



.?sku=659008
.?sku=659009
.?sku=71597G01
.?sku=644877
.?sku=644876
.?sku=619102
.?sku=619100
.?sku=20965G3
.?sku=615236
.?sku=664706
.?sku=17313G1
.?sku=31539G1
.?sku=71781G02
.?sku=625251
.?sku=654465

ELECTRICAL

Notes:

Page E-13 677966 Service Parts Manual




ELECTRICAL

Notes:

677966 Service Parts Manual Page E-14




° Electronic Speed Control Assembly includes items 2 - 8

Battery Tray

S

JAL Y

2

| /N\ 65
v\/\m/\\\\\ /

Front of Vehicle

Page F-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 2 3 45 DESCRIPTION Qry.
FOR VEHICLES WITH 1234E CONTROLLER

1 689935 Electronic Speed Control Assembly (Includes Items 2-8)..........cccccuvvrrnnneeee. 1
2 682377 Controller, 1234SE, BIanK ........coooiiiiiiieeeeeee e 1
3 Flanged Hex Head Bolt, M6 - 1 X 12MM LG .....ooviinimriiinicecieeiens 2
4 Hex Head Bolt, 1/4" - 20 x 1 1/4" Lg, Grade 8..........cccevveurierurieineeneinnnss 4
5 Flanged LOck NUt, 1/4" = 20 .........coruiiiiiieiriieeeeieieeeie e 4
6 06272 Lock Washer, 8MM ..........cceiiuiiiiieiie ettt 2
7 Battery Wire, 4 AWG, 34" LG ..c.ovoiuiueeriieceeerineicieiseeseeeiseesees e 1
8 Battery Wire, 4 AWG, 22" Lg ....ovevieeiieeieeeirieiseeiseeiseeieese s 1
9

10 Flanged Hex Head Bolt, M6 - 1 X 12MM Lg....ccovverveiieeeieieeceeieeeeie e, 3
11 506272 LOCK WaSher, BMIM .. ..ttt e e e e e e e e e e e s eeaaans 3

FOR VEHICLES WITH 1236E CONTROLLER

1 684217 Electronic Speed Control Assembly (Includes Items 2 - 8) .......occvveeiiiiiiiieenen. 1
2 Controller, 1236E-AC, 350A .........c.ovueurimeieieeirieieeeiseeieseieese s 1
3 Flanged Hex Head Bolt, M8 - 1.25 X 16MM Lg ....coovovieeeeieeeeeeeeeeeen 2
4 Hex Head Bolt, 1/4" - 20 x 1 1/4" Lg, Grade 8........c.cooovueuerrinecunnricieenenes 4
5 Flanged Lock NUt, 1/4" = 20 ........coiuriieiiieeieieieeieeie e 4
6 LOCK WaSHEr, MM .......ouiuiiiiieieiieie et 2
7 Battery Wire, 4 AWG, 34" LG ...c.coovvueeeiieeieeeieieieieieeie s 1
8 Battery Wire, 4 AWG, 22" LG .....ovovuiurerieiicieeeiieiceeieeeseee e 1
9 FIat WASNEE, 1/4" ...t 4
10 Flanged Hex Head Bolt, M6 - 1 X 12MM Lg....cooiieiieiriieieieiecieeeeeie e, 3
11 06272 LoCk WaSher, 8IMIM ..........coouiiiiieiii ettt ettt 3

Page F-2



.?sku=73876G01
.?sku=73876G01
.?sku=73876G01
.?sku=00797G2
.?sku=00797G2
.?sku=11027G2
.?sku=11027G2
.?sku=606272
.?sku=606272
.?sku=606272
.?sku=606272
.?sku=634210G13
.?sku=634210G13
.?sku=634270G04
.?sku=634270G04
.?sku=73876G01
.?sku=73876G01
.?sku=73876G01
.?sku=606272
.?sku=606272
.?sku=606272
.?sku=606272
.?sku=683003G003
.?sku=606262
.?sku=00797G2
.?sku=00797G2
.?sku=11027G2
.?sku=11027G2
.?sku=606272
.?sku=606272
.?sku=606272
.?sku=606272
.?sku=634210G13
.?sku=634210G13
.?sku=634270G04
.?sku=634270G04
.?sku=00642G7
.?sku=73876G01
.?sku=73876G01
.?sku=73876G01
.?sku=606272
.?sku=606272
.?sku=606272
.?sku=606272

ELECTRONIC SPEED CONTROL

Notes:

Page F-3 677966 Service Parts Manual



ELECTRONIC SPEED CONTROL

Notes:

677966 Service Parts Manual Page F-4




cludes items 4 - 13

nger Side) in

e Spindle and Hub Assembly (Passe

@ Spindle and Hub Assembly (Driver Side) includes items 5 - 13, 15

Page G-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 FIOMEAXIE 1.ttt 1
2
3 Spindle and Hub Assembly, 4 Lug (Passenger Side) (Includes ltems 4 - 13). 1
4 70940G02 Spindle Assembly (Passenger Side) .........cccoeeeeiiiiiiieiiniiiee e 1
5 GIEASE SEAl........viiiieiieieiieieee ettt 1
6 ROIEE BEAINNG ......cvevviiveeeiieeieie et 2
7 WHEEI HUD ......vviiiiiiicceei et 1
8 LUg BOlt, 1/2" - 20 X 1 3/16" LG vuvereiveiireinereiniseieeseiseeiee e 4
9 12093G1 Castellated NUL, 1" - 14, ...oooiiiiiieeceee e 1
10 COHET PiN, 5/32" X L BI4" LG 1vvvreveerseveeeeeeeeeeesesseeeeseesseeesseesssesesseeeeseons 1
11 632925 Flanged BUSHING........ccuiiiiiiie ettt ettt ettt 1
12 BUSKING ...ttt 1
13 RACE BRANNG .......evviieeeeieie ettt ss s 2
14 Spindle and Hub Assembly, 4 Lug (Driver Side) (Includes Items 5 - 13, 15) .. 1
15 Spindle Assembly (DFVET Side) .........covvvevieeeeeeeeees s 1
16
17 D : Hex Head Bolt, 1/2" - 13 X 6" Lg, Grade 5 ........cccccvvviiiiiieeieeee e 1
18 FIAt WASHEE, 1/2".......ecviiieieieieieieieeee e 2
19 KING PIN TUDE ..ottt 1
20 TRIUSE WASNET (SS), 1" ..eiiiieeieiiciete ettt 1
21 LOCK NUL, 172" = 13 oottt 1
22 SNOCK ADSOIDET ... .ot 2
23 VINYE CBP .ot 2
24 SHOCK ADSOIDEI WASKET ......c.ocviviiiiiiitecieeceei et 4
25 L] o] oTT g =T U] 1T Vo TP 4
26 D 6 HEX NUL, 38" = 24 ... et as 2
27 LEATF SPIING......cvveiiieeiiseecee ettt 2
28 SPING PIALE. ...ttt 4
29 LOCK NUL, /16" = 14 ..t 11
30 Hex Head Bolt, 7/16" - 14 x 1 3/4" Lg, Grade 5 .....cccoovvviviiieiiiiiireein, 11

Page G-2



.?sku=602512
.?sku=70942G03
.?sku=25146G1
.?sku=11750G2
.?sku=70589G01
.?sku=19862G1
.?sku=00798G8
.?sku=632925
.?sku=632926
.?sku=51141G1
.?sku=70673G03
.?sku=70742G02
.?sku=00407G6
.?sku=00560G3
.?sku=70745G01
.?sku=70754G01
.?sku=14390G6
.?sku=76419G01
.?sku=10044G01
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=70989G03
.?sku=652258
.?sku=00734G1
.?sku=00463G11

o Tie Rod Assembly includes items 8 - 12 AN

@ Steering Column Kit includes items 20 - 30 /e ya \\\
_— y

Front of Vehicle

Page G-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 Steering Wheel (PrEMIUM)..........oveveveeeeeeeee s e es et sen e 1
2
3 StEEriNg WHEEI COVET .........covviiieiveieiceeie e 1
4 LOCK NUL, 5/8"™ = 18 ...t 1
5
6 LOCK NUL, 7/16" = 14 ..ottt 2
7 Tie Rod Assembly (INCludes HEMS 8 - 12) ........ccccvvuevevieuereieeireieieeee e, 1
8 THIrEAAEM ROG. ......cvviieiieicicte ettt 1
9 Tie Rod End (Left HaNd THIreads).........coeeviriveeeirieeeiesiiescesseeseiesseseens 1
10 Jam Nut, M12 x 1.25 (Left Hand Threads) ...........ccoovvreeeiiiresieneeeeisnnnn, 1
11 Tie Rod End (Right Hand Threads) ............ccccevevieveveiieeeeeseiesesesseenas 1
12 Jam Nut, M12 x 1.25 (Right Hand Threads)..........cccocoeeurerirennineneenenenen. 1
13
14 LOCK WaSher, 3/8" ........c.oiiiiiiiiicie e 4
15 Hex Washer Head Bolt, 3/8" - 16 X 1 1/4" Lg ..cceevvueeirieeciee et 4
16 Hex Head Bolt, M8 - 1.25 x 1.18" Lg, Grade 5.........cceceveverevererereriieeereneseenas 1
17 D g Lock Washer, 5/16" ..........ccoviiiiiiiiiiiicii 1
18
19 Steering Column Kit (Includes 1tems 20 - 30) .........ccccoevvvveverriiircreeseeeeieenns 1
20 D g LOCK WaAShEr, B/1B".... .o 1
21 Hex Head Bolt, M8 - 1.25 x 1.18" Lg, Grade 5.......cccecvverevririrerneniireeinne 1
22 SEENING COIUMN ...ttt 1
23 Steering ColumN BUSKING ..........ccoviviveiiiireieieeees e 1
24 Hex Washer Head Screw, #6 - 20 X 5/16" Lg .....couveeveeecreeeeieecieeeereeeeene 1
25 SEEEMNG SNAM........veiviiieeieieiiei e 1
26 INtErMEIAtE SNAT ........eveviieeieicciei e 1
27 Retaining RiNG (INEMNAI)...........oovvevevieeeeeeeee e en e 1
28 Retaining RING (EXEINAL) ........c.ceieeeeeeeieeereececee e 1
29 e [ T=T= VT T TP 1
30 WAVE WASHET .......ooviiiiereiieeie et 1
31

Page G-4



.?sku=602980
.?sku=71147G01
.?sku=14390G2
.?sku=00734G1
.?sku=74604G01
.?sku=74603G01
.?sku=70902G01
.?sku=01069G01
.?sku=70902G02
.?sku=01069G02
.?sku=00879G1
.?sku=01006G01
.?sku=01055G01
.?sku=01055G01
.?sku=00565G8
.?sku=00565G8
.?sku=70758G05
.?sku=00565G8
.?sku=00565G8
.?sku=01055G01
.?sku=01055G01
.?sku=70610G03
.?sku=28569G01
.?sku=01022G01
.?sku=70607G01
.?sku=70580G01
.?sku=70751G01
.?sku=70888G01
.?sku=15112G1
.?sku=70887G01

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 Hex Head Bolt, 7/16" - 14 x 2 3/4" Lg, Grade 5.......cccooviiiiiiiiiiiiiieiieieeeeeeee 2
33 Hex Head Bolt, 7/16" - 14 X 3 1/2" Lg, Grade 5.........cccceevveeireeiiee e 1
34 SPACET, L.21" ...ttt 2
35 SPACET (SNOT), 89" ....eiveiieieieiieie ettt 1
36 HEX NUL, 7/16" = 14 ..ot 1
37 Flat Washer, /16" ........o oottt neeenae e 7
38 LOCK NUL, 7/16" = 14 ...ttt 3
39 COVET ottt bbbttt 1
40 Rivet (AIUMINUM), 3/16" X 1" L0 u.cuvvieeeieeeeeeeeee e e e e en e e en s 1

Page G-5



.?sku=00464G8
.?sku=01068G01
.?sku=70667G02
.?sku=70667G04
.?sku=00532G7
.?sku=00560G2
.?sku=00734G1
.?sku=70997G01
.?sku=71055G01

FRONT SUSPENSION AND STEERING

Notes:

677966 Service Parts Manual Page G-6







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 Rack and Pinion Unit (Includes 'ems 2 - 23).......cccoverriieeenireieseeeeesenen. 1
2 Steering Rack Cover and BEAriNg .............cocceuvvereuerriieeierseeseiesseseiessens 1
3
4 * JaM NUL, 172" = 20t a e e e e e 1
5 Retaining RiNG (EXIEINAL .........ovivieeeieeeeeeeeee et 1
6 Ball BEAMNNG ...v.vevvvviieeieie ettt 1
7 PINION ..ottt 1
8 Retaining RIiNG (INEEINAI)............covoveveveeeeeeceeeeeee et 1
9 Sl (PINION) ..ottt 1
10 SEEEMING RACK .....cvveviiiiiieie ettt 1
11 * Set Screw, #10 - 32 X 25" Lg cooiiiiiiiieeieiiiire e 1
12 RACK LOBAET ...ttt 1
13 COMPIESSION SPIING ..oivviieiieieisieieie sttt 1
14 Gasket (RACK LOAAEr COVEN).......c.cuvrivireiirieeieiiseieieieeie e 1
15 652259 CoVer (RACK LOAAEBK) .....veiiuieiciiiiie ettt ettt ettt 1
16 Hex Washer Head Bolt, 1/4" - 20 x 11/16" Lg, Grade 5..........ccccccvvevevneen. 2
17 Grease Fitting (SraiGNL) ........ooveveiieeee et 1
18 RO ENG (INNEF) .1ttt 1
19 RACK BOOL ........vuviiiiviicecte ittt 1
20 NYION ClIaMP, 118" L0 cveuveviiviierieiiiere ettt st se s 1
21 HOSE Clam, 181" .....oucueieiiriieiniieseeeiei ettt 1
22
23 Tie Rod End (Outer) (Includes Items 24 - 25).........c.c.cooveevverieeeeeenne, 1
24 GIOMIMEE 1.ttt 1
25 * Hex Slotted Nut, 7/16" - 20 ......cccooveviiiiiinii e, 1
26 COtEr PiN, 3/32" X 1" oottt 1

Page G-8



.?sku=74605G01
.?sku=70965G01
.?sku=70750G01
.?sku=15112G1
.?sku=70603G01
.?sku=70751G01
.?sku=70638G01
.?sku=70604G01
.?sku=70590G01
.?sku=70666G01
.?sku=70645G01
.?sku=652259
.?sku=71102G01
.?sku=10389G3
.?sku=74602G01
.?sku=70961G01
.?sku=12416G2
.?sku=11391G8
.?sku=70695G01
.?sku=50641G1
.?sku=10387G2

For Vehicles Manufactured With Hydraulic Brakes @%g?

Page G-9



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 FIOMEAXIE 1.ttt 1
2 Spindle And Hub Assembly (Passenger Side)

(INCIUAES ITEMS 3 = 12) .oeiieiiiiiiiiieie e e e e e e e e e e e e ee e 1
3 b 3 Spindle (PasSeNger SidE) .......cooui ittt 1
4 D0798GS Cotter Pin, 532" X 1 B/A" ..o 1
5 Drive Flange Stud, 1 1/2".......cccoieurriieieeeiereeeee s 4
6 FIaNged BUSKING.........ceveviriieieieeieieie et 1
7 532926 SIEEVE BUSHING.....uiiiiiiiiii ittt ettt ettt saee e ere e 1
8 GIEASE SCAl...ueuvivieiieeeieeieeeeteteee ettt ne 1
9 ROIEI BEAINNG ......vvieveiice et 2
10 BEANNG RACE .......cocviveiiiieieiieteiet et 2
1 HUD = DISC BFAKE ........vovveiieceeiicecie e 1
12 12093G1 Slotted NUL, L7/32" ... e 1
13 Spindle And Hub Assembly (Driver Side)

(INCIUAES ITEMS 14 = 23) ..eeiieeieeie it e e e e e e e e e e e e e e e e s e s s eraeaeeeeeeanans 1
14 SPINAIE (DIAVET SIAE) ...ttt 1
15 Cotter Pin, 5/32" X L 3/4" ...t 1
16 Drive Flange Stud, 1 1/2".......cccoiiurriieieineeeieisieeeie e 4
17 532925 [ =Tl [<To I =0T o112 Vo R 1
18 6 3 Sleeve BUSKNING........co oo 1
19 GrEASE SEAl........cocviieiiiiiteieieee ettt 1
20 ROIEI BEAINNG ......cvvereceiieieie et 2
21 BEANNG RACE .......cvveiieeieie ettt 2
22 b30672 HUD = DISC BIAKE .....veeieeeiieiieeiteeie ettt ettt 1
23 12093G1 Slotted NUL, L7/32" ... e 1
24 LOCK NUL, 7/16" = 14 1.ttt 1
25 Hex Head Bolt, 7/16" - 14 X 1 1/2" LG w.evevieeeeeieieeeiseeieie e 1
26 | [0407G8 HexX HEad BOIt, 172" = 13 X 6" LG crvveeevereeeeeeeeseseeseeseeeeeseeeeseessseeseseeeesesessenns 2
27 Flat Washer, 172" ... ...ttt et saeenee s 4
28 KING PIN TUDE ....vteeit e 2
29 THIUSt WASHET (SS), 1" oottt 2
30 14390G6 LOCK NUL, 1/2" - 13 oot e e e e e e e e e e e e e e e 2

Page G-10



.?sku=602327
.?sku=602288
.?sku=602158
.?sku=00798G8
.?sku=00798G8
.?sku=74864G01
.?sku=74864G01
.?sku=632925
.?sku=632925
.?sku=632926
.?sku=632926
.?sku=25146G1
.?sku=25146G1
.?sku=11750G2
.?sku=11750G2
.?sku=51141G1
.?sku=51141G1
.?sku=630672
.?sku=630672
.?sku=602281
.?sku=602176
.?sku=00798G8
.?sku=00798G8
.?sku=74864G01
.?sku=74864G01
.?sku=632925
.?sku=632925
.?sku=632926
.?sku=632926
.?sku=25146G1
.?sku=25146G1
.?sku=11750G2
.?sku=11750G2
.?sku=51141G1
.?sku=51141G1
.?sku=630672
.?sku=630672
.?sku=00734G1
.?sku=00463G11
.?sku=00407G6
.?sku=00560G3
.?sku=70745G01
.?sku=70754G01
.?sku=14390G6

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 SNOCK ADSOTDET .......vivii e 2
32 6 3 SPING PIALE ... 2
33 Leaf Spring (Heavy Duty) (See Part Number On Spring) ..........ccccccoevueueunn.n. 2
34 Shock Absorber Washer, .406" 1.d. X 1.25" O.0. ...ccoevuririeereereieireseeeisienen, 8
35 RUDDET BUSRING ........ovviieieiiieie et 8
36 D0532G6 HEX NUL, 1/4" = 20 .. 4
37 SPring Plate (DIAVEF SIAE).........c.ceeieeeeeieeeeeeeeeeeeee e 1
38 Spring Plate (PAsSENGEr SIde) ........c.cioveveeieeeeeeeeeee e e en e en e 1
39 VINYIE CAP .ttt ettt ettt et et et eae e 4

Page G-11



.?sku=76419G01
.?sku=652258
.?sku=70664G03
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=74731G01
.?sku=74731G02
.?sku=10044G01

FRONT SUSPENSION AND STEERING

Notes:

677966 Service Parts Manual Page G-12




For Vehicles Manufactured With Hydraulic Brakes

0 Link Rod Assembly includes items 2 - 6

@ Tie Rod Assembly includes items 16 - 20

Front of Vehicle

Page G-13




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 74730G01 Link Rod Assembly (Includes HeEMS 2 - 6) ....ocooevviviiiiiiiiriee e 2
2 Tie Rod End (Right Hand THreads) ..........ccccceueeevierereireiereesssieseessseeens 1
3 01083G01 Jam Nut, M10 - 1 1/4" (Right Hand Threads) .........ccccooeiiiiiiiiiiiiciiieneeeen, 1
4 618531 LINK RO ... et 1
5 01083G02 Jam Nut, M10 - 1 1/4" (Left Hand Threads)......ccccccceeevveiiiiiiiiiiieieeieeeee, 1
6 Tie Rod End (Left Hand THreads).........ccecevvrereeeiiieeeieiieieseiesseseiesenseeeens 1
7 SPACET, 121" ..ottt 2
8 Steering HOUSING SPACET .........ocuririiiieieieieeie et 1
9 HEX NUE, 1/4" = 20......ciiiiiiiiciciicicees s 1
10 Flat Washer, 3/8" ..ot 7
11 LOCK NUL, 7/16" = 14 ..ot 3
12
13 Hex Head Bolt, 7/16" - 14 X 2 3/4" LG c.cvevevieeeeieieeesieieie e 2
14 LOCK NUL, 7/16" = 14 ..o 2
15 Tie Rod Assembly (Includes Items 16 - 20) ..........ccccevereererrieerrerensieieesesane, 1
16 Threaded RO (24" Lg) ...ovvreeeeeiireieieireseieisieees s 1
17 Tie Rod End (Left Hand THIEadS).........coevevirereieiieieieiseeieieiseeisieisseneeas 1
18 Jam Nut, M12 x 1.25 - 05 (Left Hand Threads) ...........ccocovevveverreennrennnnnn, 1
19 Tie Rod End (Right Hand Threads) ............c.cceveviivererreseeeeessisesssseenas 1
20 Jam Nut, M12 x 1.25 - 05 (Right Hand Threads)............c.ccccceeveviverienennen. 1
21
22 COtter PiN L094" X LM ..ottt 1
23 606279 Flanged Hex NUt, M10 - 1.25. . ..ot e 4
24 Hex Head Bolt, 7/16" - 14 X 3 1/2" LG ...ocevvereeieieeeieeiee et 1

Page G-14



.?sku=74734G02
.?sku=74734G02
.?sku=74734G02
.?sku=74734G02
.?sku=70667G02
.?sku=70667G04
.?sku=00532G7
.?sku=00560G2
.?sku=00734G1
.?sku=00734G1
.?sku=00464G6
.?sku=00734G1
.?sku=00734G1
.?sku=70876G02
.?sku=70897G02
.?sku=70902G01
.?sku=01069G01
.?sku=70902G02
.?sku=01069G02
.?sku=10387G2
.?sku=01068G01

For Vehicles Manufactured With Hydraulic Brakes

0 Rack and Pinion Unit Assembly includes items 2 - 21

Page G-15



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 Rack And Pinion Unit Assembly (Includes Items 2 - 21) ......ccccovvveveiriieeinnnns 1
2 Tie RO ENG = OULET.....c.vviiiiieiiieieieicieie et 1
3 Grease Fitting, SrAIGNt..............coeevieiveiiieeeieee e, 1
4 Hex Head BOlt, 1/4" = 20 ......cciriieicieeieeenseeensseeseseeseseeses e 2
5 552259 Cover (RACK LOAUET) ...c.veiiiiiee ettt 1
6 Steering Rack Cover ANd BEarNG..........c..ceevireueiniieieiesieseieisseeiesesen, 1
7 Gasket (RACK LOAUET) .......c.cvviviveiiecieieieiecie e 1
8 * JAM NUL, 1727 = 20 it e e e e e et e e e s e e e eeeenes 1
9 Retaining RiNG - EXIEMAL.........ccooiirrieirieieeeieseieisiee e 1
10 Ball BEANNG .....vveeecieieeceiee ettt ettt erte et e e e 1
11 PINION ..ottt ettt ettt 1
12 Retaining RING = INEEMAL..........cciruriieiee e 1
13 PINION SAI ...ttt 1
14 SEEEMNG RACK .....cvveiiiiieee ettt 1
15 * Socket Head Screw, #10 - 32 ... 1
16 RACK LOBAET ...t 1
17 COMPIESSION SPING ...ttt 1
18 HOSE Clamp, 181" .....oeveiieireieiieieieiee et 1
19 NYION ClamP, 10" ......cuiiiirieieietee ettt 1
20 BEllOWS RACK COVET ......ocveveviriiiiieieieteieiee et 1
21 74694G01 RO ENd - INNET ...ooiiiiiiiiiicc 1

Page G-16



.?sku=70964G01
.?sku=70695G01
.?sku=10389G3
.?sku=71102G01
.?sku=652259
.?sku=70965G01
.?sku=70645G01
.?sku=70750G01
.?sku=15112G1
.?sku=70603G01
.?sku=70751G01
.?sku=70638G01
.?sku=70604G01
.?sku=70590G01
.?sku=70666G01
.?sku=11391G8
.?sku=12416G2
.?sku=70961G01

FRONT SUSPENSION AND STEERING

Notes:

Page G-17 677966 Service Parts Manual



FRONT SUSPENSION AND STEERING

Notes:

677966 Service Parts Manual Page G-18




Rear Axle

Front of Vehicle

Front of Vehicle

Page H-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
1 681071 MOLOT, 72V ..ottt 1
2 LOCK WASHEE, BIMM ...t 6
3
4
5 Bonded Seal Washer, 1/4" 1.D. .....ccooviiiieiiece ettt 3
6 Flanged Hex Head Bolt, M6 - 1 X 12MM L .....c.ccovuieirieiiieiiiciieecieecie e 3
7 Hex Head Bolt, M6 - 1 X 25MM LG ....oiuiuieriiieieinecicieieieescieeseeseee e 6
8
9
10 Motor Wire (U), 2AWG, 44" ............covrmeeeieeeeieieeeeieieeeeeseie e 1
1 Motor Wire (V), 2AWG, 41" ..ot 1
12 Motor Wire (W), 2AWG, 37" ....c.uiiieeeriiceeisiee e 1
13
14 668275 ENG CAP PIUG ...t 1
15
16
17 Flanged LOCk NUt, 1/4" = 20 .......c.coiuiiiiiieieieieieeieeeieiseee e 1
18 LOOP ClAMP ...ttt 1
19 Hex Head Bolt, 1/4" - 20 X 7/8" Lg, Grade 5 .........cccooeururerinicerinireneeeineneeeeeens 1
20 FIat WaSher, 114" ... ettt e e e 1

Page H-2



.?sku=601327
.?sku=00915G1
.?sku=73876G01
.?sku=605741
.?sku=635137G01
.?sku=635137G02
.?sku=635137G03
.?sku=11027G2
.?sku=630761
.?sku=00414G7
.?sku=00559G7

MOTOR

Notes:

Page H-3 677966 Service Parts Manual



MOTOR

Notes:

677966 Service Parts Manual Page H-4




Rear Axle with Limited Slip
Differential, 16.99:1 includes items 5 - 42

e Rear Axle, 16.99:1 includes items 4, 7 - 42

Page J-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 Rear Axle with Limited Slip Differential, 16.99:1

(INCIUAES HEMS 5 = 42) .. e e e e e e r e e e e e e e e e e ennnes 1
2 533599 Rear Axle, 16.99:1 (Includes teMS 4, 7 - 42) ...ocueeeceeecee e, 1
3
4 Differential ASSEMDIY ...........ceiririieinieiee e 1
5 Limited Slip Differential Carrier with CC CIUtCh ........cocovrirvriririciriieines 1
6
7 Hex Head Bolt, 3/8" - 16 X 2.125" Lg ..eeeviuvreeieiiiiieie et 4
8 Hex Head Bolt, 5/16" - 18 X .75" Lg ...ecevvereeriieriereeieiereetesie st 10
9 BEANNG ASSEIMDIY .....voiviiiiicieieeee et 2
10 Ball Bearing Single Lip SEal ........c.ccoveueeiiiieieieeieeiseeis e 1
11 Ball BEAMNNG ...v.vovvcvviceete et 1
12 RELAINET RING...ittiiiieiiie sttt e et e snteesneeaeeens 1
13 OTING SAI ...t 1
14 LOCK NUL, 3/8" = 24 ...t 4
15
16
17 ENG CAP. oottt 2
18 511788 Ball BEANNG .....vveeeeeeie ettt ettt ettt et 2
19 512064 Ol SEA ...t 2
20 GASKEL ...ttt 1
21 Axle Shaft (DFVET SIdE) ........covireieiieieieieeeieieiseseee s 1
22 517609 Axle Shaft (PaSSENGEr SIAE) ........cceeicuiieiiiee et 1
23 INPUL GBAT ..ottt 1
24 Ol SN ... 1
25 520335 Hex Head Bolt, 3/8" - 24 X 1.25" LQ ..vuvveiiiiiiiiee et 4
26
27
28 520340 Ball BEANNG .. veeivieeeiee ettt stee et ste e e et e et e st e snte e sneeeeeens 1
29 620345 (@ 4T o T 11 o' F 2
30 RUDDET PIUG.......voiieiiiiicieis ettt 1

Page J-2



.?sku=633600
.?sku=633599
.?sku=601082
.?sku=614059
.?sku=15118G1
.?sku=15558G1
.?sku=17473G1
.?sku=23519G2
.?sku=23520G1
.?sku=23530G1
.?sku=24628G1
.?sku=601084
.?sku=608811
.?sku=611788
.?sku=612064
.?sku=612824
.?sku=617608
.?sku=617609
.?sku=620327
.?sku=620328
.?sku=620335
.?sku=620340
.?sku=620345
.?sku=620347

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 620348 Differential CoOVEr PIALe ..........cuiiieieiie et 1
32 620349 Intermediate Gear ASSEMDIY.........cocuiiiiiiiie e 1
33 DIIVE GBAT .....eveceiaceeceee ettt 1
34 6520355 Ball BEAINNG ... .cocuviiiitie ettt ettt et 1
35 O-TING, LBMIM ..ottt 2
36 620359 REtAINING RING....cviiiiicciie ettt ere et re et e ebeesaee e 6
37
38
39 6520329 Input Gears Kit (Not Hlustrated)............cocuveeiieeiiiie e 1
40 Internal Gears Kit (NOt HlUStrated).............cc.cevrrirererricreieieiereieee e, 1
41 520362 Ball Bearing Kit (NOt HUStrated) ..........ccceevieeririieeiie e 1
42 Differential Cover Assembly Kit (Not lllustrated) ............c.cocoeveveevveeeeenn. 1

Page J-3


.?sku=620348
.?sku=620349
.?sku=620350
.?sku=620355
.?sku=620358
.?sku=620359
.?sku=620329
.?sku=620361
.?sku=620362
.?sku=620363

REAR AXLE

Notes:

677966 Service Parts Manual Page J-4




Page K-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 SNOCK ADSOIDET ... 2
2 Shock Absorber Washer, 406" X 1.25" X .22" .......cccvrureerereineeneiessesesesseneesans 4
3 RUDDEN BUSHING, 1" ......oviviiiecieiccee ettt 4
4 00532G6 HEX JAM NUL, 378" = 24 ..ottt 2
5
6
7 LEATF SPIING......cvvieieeteiiieetetees ettt bbbt 1
8 U BOIt, 3/8" - 16 X 2" X 2 1/2" LG vuevieeieeireeiese e 2
9 Flat Washer, 3/8" ..o 4
10 LOCK NUL, 378" = 16 ...vveieieciiieieieieie ettt 4
11
12 SPIit SPACET STEEL...... vttt 2
13 FIANGEA BUSKING ... vttt 6
14 SNACKIE BIACKEL .......vovoieieviiicteieieeie ettt 2
15 D0665GY Hex Head BOolt (SS), 3/8" - 16 X 3 1/2" LT cvv.vveveeeeeeeeeeeeeeeeeeene s, 2
16 LOCK NUL, 378" = 16 ..vvieieceiieieieieietees ettt 2
17
18 Shoulder Bolt, 1/2" Dia x 3/8" - 16 Thread X 3 1/4" Lg ....ccovvcveereiiiieiee e 1
19 [2262G1 Flanged Lock Nut, 3/8" - 16 ........cceiiiiiiiiiisi i 1

Page K-2



.?sku=642085
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=667990
.?sku=72618G01
.?sku=00560G1
.?sku=11098G5
.?sku=11098G5
.?sku=70289G02
.?sku=624030
.?sku=652252G03
.?sku=00665G9
.?sku=11098G5
.?sku=11098G5
.?sku=14158G1
.?sku=12262G1

REAR SUSPENSION

Notes:

Page K-3 677966 Service Parts Manual



REAR SUSPENSION

Notes:

677966 Service Parts Manual Page K-4




° Seat Back Assembly includes items 2 - 9
o Seat Back Assembly includes items 5 - 9

Premium Seat Back Assembly
includes items 2 - 3, 11

Front of Vehicle

[}
J é \@
!
@ Seat Bottom Assembly includes items 17 - 26 \@ \®

Premium Seat Bottom Assembly
includes items 17 - 21, 24

Front of Vehicle

Front of Vehicle

Page L-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 el Seat Back Assembly (Includes HemS 2 - 9)....covviiiiiieiiiiiiieee e, 1
632818G01 Oyster
632818G03 Tan
632818G04 Gray
632818G06 Black
2 634178 SUPPOrt WeldmENt........c.ooiiiiiiiiiiiee et 1
3 71204G01 Hex Washer Head Bolt With Patch Lock, 1/4" - 20 x .875" Lg.................. 4
4 el Seat Back Assembly (Includes ltems 5-9) ..., 2
71751G03 Oyster
71751G04 Tan
71751G02 Gray
71751G07 Black
5 71752G01 COVEN (PIASHIC)...uuuiiiiiiiiiieie et 1
6 1754G01 Padding (FOAM) ....ccocueiieee e 1
7 645021 Base ASSEMDIY .....ooiiiiiiiiiie e 1
8 01107G01 Pan Head Torx Screw, #8 X .63" Lg......cccocciiiiiiiiiieeee e 4
9 el VINYE COVET .ottt e e e e e e e aaaae s 1
71753G02 Gray
71753G03 Oyster
71753G04 Tan
71753G07 Black
10 i Premium Seat Back Assembly (Includes Items 2 - 3, 11) ..ccoevveiviiiieeniiieeen, 1
692961G18 Mushroom
692961G21 Premium Black
10000522G0114 Gray/Black
10000522G0122 White/Beige
11 i Seat Back ASSEMDIY ......ooiiiiiiiiiiie e 2
654084G18 Mushroom
654084G21 Premium Black
10000520G0114 Gray/Black
10000520G0122 White/Beige
12 D g Hex Head Bolt, 1/4" - 20 X 1/2" L «oueeeiieee et 4
13 D0664G Lock Washer (SS), 0.255".........oo i 4
14
15 01006G01 Hex Washer Head Thread Forming Screw, 3/8" - 16 X 1.25" Lg ......covevvivieenn. 2

Page L-2



.?sku=634178
.?sku=71754G01
.?sku=645021
.?sku=01107G01
.?sku=00661G8
.?sku=00664G7
.?sku=01006G01

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
16 o Seat Bottom Assembly (Includes Items 17 - 26)........cccceecvieeeeiiiiiiee e 1
629269G0101 Oyster
629269G0103 Tan
629269G0104 Gray
629269G0106 Black
629269G3014 Gray/Black
629269G3022 White/Beige
17 00720G08 Flat Head Phillips Tapping Screw, #12 - 14 X 1" Lg....ccoovieiiiiieeciieeee 6
18 1610G01 SEAL HINGE ..o 2
19 61541 Button Head Torx Bolt, M10 - 1.5 X 25mm Lg .....cccoociiiiiiiiiiiie, 4
20 617644 Hip Restraint (Passenger Side)..........ccceivieiiiiieecieceee e 1
21 617645 Hip Restraint (Driver Side) .......ccooei e 1
22 BASE ...ttt 1
23 1012G01 Trim (POIYPrOPYIENE) ....coieeeeie et 1
24 o VINYE COVET ...t e e e e e e s 1
71602G02 Gray
71602G03 Oyster
71602G04 Tan
71602G06 Black
10004900G14 Gray/Black
10000416G22 White/Beige
654085G18 Mushroom
654085G21 Premium Black
25 1603G02 Padding (FOAM) ... 1
26 7074G1 SOMING SIAD e 2
27 bl Premium Seat Bottom Assembly (Includes ltems 17 - 21, 24) ... 1
629269G2818 Mushroom
629269G2821 Black
28
29
30 e Flip Seat Bottom Assembly (Includes ltem 33 - 35).......ccccoviiiiiiiiiiinece, 1
699321G01 Oyster
699321G03 Tan
699321G04 Gray
699321G06 Black
699321G14 Gray/Black
699321G22 White/Beige
31
32
33 669061 Seat BOtOM ... 1

Page L-3



.?sku=00720G08
.?sku=71610G01
.?sku=615417
.?sku=617644
.?sku=617645
.?sku=645492
.?sku=71012G01
.?sku=71603G02
.?sku=17074G1

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTY.

34
35

36

699297

*k%

*kk

Seat Bottom (Foam) ......................

Seat Bottom (Vinyl).........ccoceeennnee

615646 Oyster

615647 Tan

617892 Gray

615648 Black
10004899G 14 Gray/Black
100004 13G22 White/Beige

Flip Seat Bottom Assembly (Premium)
600082G18 Mushroom
600082G21 Black

Page L-4




(]
~
1
AN
~
(2]
=
(]
=
(%]
[}
©
=2
o
£
=
X
[}
=
©
=
e
=
©
T

Front of Vehicle

Page L-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

w
e

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 10007752 Seat Base ASSEMDIY ... 1
2 10007792 FOOIMEST ... e 1
3 10007798 L€ =T o T 2 - T 1
4 10007789G01| Seat Base Support (Driver Side).........ueeieiiiiiiiiiiee e 1
5 10007789G02| Seat Base Support (Passenger Side) .......cccveviiieeeiiiiiiiiiiiieeeeeee e 1
6 10007791G01| Footrest SUpPOrt (Driver SIAE) .......uuuvieiiiiiiiee it 1
7 10007791G02| Footrest Support (Passenger Side)..........uueviiiiiiiiiiiiieee e 1
8 10007795 BUMPET SUPPOI ... e 1
9
10
11 10008507 Hardware Kit (Includes Items 12 - 19)......cooiiiiiiiiiieee e 1
12 10007945 Flanged Hex NUt, 1/4" = 20 ..o 4
13 10014523 LOCK WaShEr, 1/4" ... .o e 2
14 10014524 Flat Washer, 1/4" ...ttt et s 8
15 10014521 Hex Head Bolt, 1/4" - 20 x 3 1/4" Lg, Grade 5.......ccocviiiiiiiiiiieieeeeeeens 2
16 10014520 Hex Head Bolt, 1/4" - 20 x 2" Lg, Grade 5.......cooiiiiiiiiiiiieeeeee e 2
17 10014522 ACOIN NUL, 1/4" = 20 ...t 2
18 10014518 Grab Bar Support Clamp ..........ooooiiiiiiiiieeeeeee e 2
19 10014519 Hex Head Bolt, 1/4" - 20 x 1 3/4" Lg, Grade 5.......ccoceiieiiiieiiieieeeeeans 2
20
21
22 10001207 RUBDEI PUIL PIUG ... 1
23 10000073 Flip Seat Support Bracket ... 2
24 699419 HIP RESIraINt ... 2
25 699428 PIastic BUCKEL.........iiiiiiie e 1
26 SEAL SHIAP ....oceeeieecee ettt 1
27 LOCK NUL, B/8" = 16 ..eeeceeeieceeieieeseeee ettt 2
28 Tapping SCrew, #8 - 18 X 3/4" LG ....ccveeveeeeeeeeeeeeeeeeee e 8
29 697319 Square NUE (SS), 1/4" = 20 ....coiiiiiei e 4
30 LOCK NUL, B/8" = 16 v.veeevieeeeiieeeee ettt 4

Page L-6



.?sku=617402
.?sku=11098G5
.?sku=11098G5
.?sku=71425G01
.?sku=11098G5
.?sku=11098G5

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
32 Flat Head Phillips Screw, 1/4" =20 X 1 1/2"Lg c.cvovovevvereieeeieeiene, 10
33 Flat Washer, 3/8", Grade 8 ...........cooooeeeeeeeeeee e 12
34 Hex Head Bolt, 3/8" - 16 X 1 1/4" LG ..o, 4
35 10007945 Flanged Hex Nut, 174" = 20 .........ccoiririieneeiessesseeeeseessesseens 20
36
37
38 D s Hex Head Bolt, 3/8" - 16 x 1 1/4" Lg, Grade 5...........cocceevvrvrrrennn. 2
39 10007944 Hex Head Bolt, 1/4" =20 X 1 1/4" LG ....cuovuriereeereineesiereeseieeeeeeenes 6
40 652326 Hex Head Bolt, 1/4" - 20 x 2 3/4" Lg, Grade 5........cc.ccoeveeurerrinnnees 4
41 10008129 Hex Head Bolt, 1/4" - 20 x 2" Lg, Grade 5.........cccccvvvrverrerrerrinnnns 4
42
43
44 10008132 Hex Head Bolt, 1/4" - 20 x 1 1/4" Lg, Grade 5........c..cecoevreurrrrinnnnes 6
45 400128J Hex Head Bolt, 1/4" =20 X 3 1/2" LG ....cuovueieeeereeireesieeeiseieeeeees 2
46 Hex Head Bolt, 1/4" = 20 X 2" Lg....cuoveueieeeeeeeeieeeeeieieieieie e 2
47 Ratchet Rivet, .25" X .880"..........ccoeuimeuririeeieirieieie e 6
48
49
50 Flat Washer, 1/4" ..........cccoiiieriieecie e 4
51 446130 Lock Washer (Heavy), 1/4" ... 4

Page L-7



.?sku=00205G4
.?sku=614221
.?sku=00427G2
.?sku=00427G6
.?sku=00415G2
.?sku=16816G1
.?sku=00559G7

SEATING

Notes:

677966 Service Parts Manual Page L-8




For CE Vehicle only

Floor Panel

Front of Vehicle

Page L-9



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 648313GXX | Seat Pod (See HOW TO USE Section for COLOR CODES)..............cceceunnnns 1
2 674210GXX| SeatPod (See HOW TO USE Section for COLOR CODES)..........cccccveeenneee. 1
3 Rear Seat Support Weldment ................cooiriiuriireeeeeseeeee e 1
4 Seat SUPPOrt WEIAMENT .........uuieieireiiieeieeiceseseseese e 1
5 Seat Back Support Tube

(For Vehicles Manufactured Before August 17, 2019) .......ccccvieveveeeeeiiiiiins 2
6 694377 Seat Back Support Tube

(For Vehicles Manufactured After August 17, 2019)........cccevviivieieiiiee e 2
7
8 HINGE PIALE.......ceoeeeeeeeeeeee et eaeas 2
9 RiVEt (SS), 3/16" X .70" L .eeeveiiieeitieiiee sttt 4
10
11
12 Rivet (AlUmMIinumM), 3/16" X 1" Lg cuoiieeieecee et s 3
13
14 00439G8 Hex Head Bolt (SS), 5/16" - 18 x 2" Lg, Grade 5.......ccccooeviiiiiieniieeeeeeeee, 2
15 Flat Washer (SS), .398" 1.D. x 1.25" O.D. X 115" LG eevoeiiieeeecieee e 2
16 Flat Washer (Rubber), .625" 1.D. x 1.50" O.D. X .312" Lg ...eevvereiereeeee 2
17 Spacer, .312" [.D. X .562" O.D. X .750" LG .eeeoveeirieiie e 2
18 11098G6 oo 1 V[V S Y ST 4
19
20
21 D 0 Truss Head Phillips Screw (SS), 5/16" - 18 X 3/4" Lg......ccoeeeccrniiieieiiieeeeeee, 4
22 11098G6 (e To [ V[V S Y OSSO 3
23 B : 0T B o USSR 1
24 Flat Washer, 10 ..ot e e e 3
25 P1110G01 Flat Washer, 1/4" ... ... e 3
26 00439G8 Hex Head Bolt (SS), 5/16" - 18 x 2" Lg, Grade 5.......ccccooeviiieiieiieeeeeeeee, 1
27 Flat Washer (SS), .398" 1.D. x 1.25" O.D. X .115" LG eevoeiiireeeeieeir e 1
28 Flat Washer (Rubber), .625" I.D. x 1.50" O.D. X .312" LG .cvcvevevereceerereeececean. 1
29 Spacer, .312" [.D. X .562" O.D. X .750" LG .eeeoveiirieiieeniee e 1

Page L-10


.?sku=657681
.?sku=654767
.?sku=648523
.?sku=71609G01
.?sku=10570G11
.?sku=71055G01
.?sku=00675G1
.?sku=00675G1
.?sku=71883G01
.?sku=71883G01
.?sku=23726G9
.?sku=23726G9
.?sku=00762G6
.?sku=32805G6
.?sku=00660G5
.?sku=01110G01
.?sku=00675G1
.?sku=00675G1
.?sku=71883G01
.?sku=71883G01
.?sku=23726G9
.?sku=23726G9

SEATING

For CE Vehicles Only

Page L-11 677966 Service Parts Manual




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 679973 Lock OUt WEIAMENT.......c.eeeee e e e 1
2 6 0 Button Head Torx Bolt, M6 - 1 X 20mMM LG ..ccoooiiiiiiiiiiiieeeeeee e 1
3 6 6 Flanged Lock NUt, MB ... ..o 1

Page L-12


.?sku=601326
.?sku=601476

Front of Vehicle

Seat Back
Support

Seat Back Assembly
includes items 6 - 10
Seat Back Assembly
includes items 6 - 9, 11
Seat Bottom Assembly
includes items 15 - 24
Seat Bottom Assembly
includes items 15, 19 - 24

Front of Vehicle

Page L-13



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTY.

1

2
3
4

10
11
12

13

14
15

*kk

1754G0
64502

@) O ~
N [N -
oo [= ~
N |© )]
N I BN R

o o

=y =y —_

*k*k

*k*k

Hand Grip WeldMENL.........oooiiiiiii e e e e
Hex Washer Head Bolt with Patch Lock, 1/4" - 20 X 2" Lg....cccevveivevreeiiiinennn.

Seat Back Assembly (Includes Item 6 - 10) ........eeeeeveireeeieiiiiieeeee e
71751G02  Gray

71751G03  Oyster

71751G04  Tan

71751G07  Black

Seat Back Assembly (Includes Item 6 -9, 11)..ceceiiiiiieiiiiiie e,
10000520G0114 Gray/Black
10000520G0122 White/Beige

Vinyl Seat Back COVEN........cccoioiiiiiiiiieeeeee e
71753G02 Gray

71753G03 Oyster

71753G04 Tan

71753G07 Black

10004901G14 Gray/Black

10000417G22 White/Beige

Rear Seat Back COVET .........cooiiiiiiiiiiiiiie e
Seat Back Padding .........oooueiiiiiiiiiiie e
Seat BACK BASE .......uviiiiiiiiiiie et
Pan Head Torx Screw (SS), #8 X .63" Lg.....uuvvveiiiiiiie e
Pan Head Torx Screw (SS), #8 - 15 X 1" LG ..evvviiiiieiiiiiieee e

Seat Bottom Assembly (Includes Item 15 - 24) ..o
629269G1701 Oyster

629269G1703 Tan

629269G1704 Gray

629269G1706 Black

629269G3114 Gray/Black

629269G3122 White/Beige

Seat Bottom Assembly (Includes ltem 15, 19-24).........ccccviiiiieieeeeiiieis
629269G2518 Mushroom
629269G2521 Black

VINYL S€at COVET ....oiiiiiiiiiie e s
71624G03 Oyster

71624G04 Tan

71624G02 Gray

71624G07 Black

693086G18  Mushroom

Page L-14



.?sku=71632G01
.?sku=71204G02
.?sku=71754G01
.?sku=645021
.?sku=01107G01
.?sku=648271

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

693086G21 Black

10004898G14 Gray/Black

10000415G22 White/Beige
16
17 649851 Seat BOttom Base .......oc.ueiiiiiiiiiiie e 1
18 Seat Bottom Padding ..........coooviiiiiiece e 1
19 SEAL HINGE ..o 2
20 00720G08 Flat Head Phillips Screw, #12 =14 X 1" Lg .cvooveoeeeeeeeeeeeeeeeee e 6
21
22 517645 Hip Restraint (Driver Side) ..........ocvviiiiieieee e 1
23 Hip Restraint (Passenger Side)..........ccccooieeeeoreeeeeeeeeeeeeee e, 1
24 61541 Button Head Torx Bolt, M10 - 1.5 X 25mm Lg .....cccoiiiiiiiieieeeeeeeees 8
25
26
27 70864G01 T-KNob Stud, 1/4" = 20 X 1" LG cueeeeieeieeieetee et 2
28
29 i Seat Back ASSEMDIY ........uuiiiiiiiiie e e 1

654084G18 Mushroom
654084G21 Black

30
31 697694 TUDE CAP ettt ettt ettt ettt ettt et e e ae et et e nreenteeneenae e 2

Page L-15



.?sku=71625G01
.?sku=71610G01
.?sku=00720G08
.?sku=617645
.?sku=617644
.?sku=615417

SEATING

Notes:

677966 Service Parts Manual Page L-16







THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 Bed Assembly (INCIUAES HEMS 2 -11) .....cvovivrveieiieeeieiseseieeiseseee s 1
2 72648G01 PIASHC BEU, 36" .....vuveiiiiisceeieeieise ettt 1
3 PIVOL SNAMt ...t 2
4 Shoulder Bolt, .350" Dia X 1/4" - 20 X 3/4" LG ...c.ovvvrerrererrirersiseeeiseesieeene. 2
5 TAUIGALE ..ottt 1
6 BOWEA ANGIE......coviiieeieiieeie et 1
7 Pan Head Phillips Screw (SS), 1/4" - 20 X 5/8" LG ...ecvevevvveeeererereeeenns 4
8 TAUIGALE CAP....vvveieeeeieieeeiie ettt 1
9 73455G02 Tailgate CabIe ....covveieeieei e ————————————— 1
10 Ratchet RIVEL, .187 X .550 .....c.vurirrireiieeieeiseiseessseises e nenees 4
11 Hex Head Bolt, 1/4" - 20 X 1 1/4" Lg, Grade 5.........cccevervvvrererrrirerennns 2

Page M-2



.?sku=72647G01
.?sku=73454G01
.?sku=73460G01
.?sku=72649G01
.?sku=73450G01
.?sku=16705G2
.?sku=73449G01
.?sku=16816G5
.?sku=00415G2

Page M-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 Adjustable RUDDEN BUMPET .........cceiiuiuririireieiicisie e 2
2 LOCK NUL, 5/16" = 18 ..uevviicveiieeee sttt 2
3
4
5 607072 B LALCN ...t 1
6 Latch TOFSION SPING .....cvvieesieeiiiseie ettt 1
7 KEEPEI PIALE ......v.voveieviiceeteieeieie et 2
8 RETAINET BIACKET ......vviieciiiccieieie ettt 1
9 Hex Head Bolt, 1/4" - 20 X 5/8" LG ...ccveveeveeeeeeeeeeieeeeeeeeeeeieee e 4
10
11 HANAIE GHID ....ovviecece et 2

Page M-4



.?sku=70113G01
.?sku=11027G1
.?sku=607072
.?sku=71538G01
.?sku=652442G03
.?sku=652440G03
.?sku=01118G01
.?sku=71704G01

Part of Truck Bed

Page M-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 Rear Support Frame (Drver Side) .........c.oicveveieeieeeeeeee e en s 1
2 Rear Support Frame (Passenger Side) .........coooviceeeeeeeeeeeeeeeeeee e eeen s 1
3 Hex Head Bolt, 3/8" - 16 X 1 1/2" Lg, Grade 5.........c.ccceevervierereiriireiereecnenas 2
4 Flat WaSher, 378" ... .ttt et e et r e e e e e e e e e s e e e eiaaes 6
5 LOCK NUL, 3/8"™ = 16 ... 4
6
7
8 SPBCET ..ottt 2
9 Hex Washer Head Bolt, 3/8" - 16 X 1 1/2" LG ..ccveeeeeeeeeiee e 2
10 FrONt BEA SUPPOM.....ovviiviiiieieieiieeie ettt 2
11 Bed SUPPOI BIACKEL .......oveiviviiiieeiieceei et 2
12 Hex Head Bolt, 5/16"- 18 X 1 1/8" Lg, Grade 5........ccccevuriurerruririinieinieieneanss 2
13
14 525525 YT L] 1] ] oo ] USROS 2
15
16 BEA FTAME ..ottt 1
17 Hex Washer Head Bolt, 3/8" - 16 X 2.5" Lg ....cvoveurvrrereeeirieeisinsseseesisssnseseens 2
18 | [0665GH Hex HEad BOIt, 3/8" - 16 X 2% LG vv.urvereeeeeeeeeeseeeesseeseeseeeeseeesseessssseessesessenns 2
19 00559G8 Flat Washer, B/16".........ooo et e e e 4
20 11098G6 LOCK NUL, 3/8" = 16 ..ot 2
21
22
23 CIBVIS PN ..ottt 2
24 Cotter Pin, 5/32" X 2 13/16" ....cviiieieeieieiee sttt 2
25 624030 [T To (1o I = TUI=] o113 Vo [N 4

Page M-6



.?sku=74126G01
.?sku=74126G02
.?sku=00427G4
.?sku=00560G1
.?sku=11098G5
.?sku=70364G01
.?sku=01006G02
.?sku=606167
.?sku=607093
.?sku=00439G1
.?sku=625525
.?sku=635380
.?sku=01075G02
.?sku=00665G8
.?sku=71571G01
.?sku=21683G1
.?sku=624030

CARGO BED OPTION

Bed Latch Assembly
includes items 12 - 15

Page M-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 Rear Support Frame (DrVer Side) .........coovoeveveieieeeeeeeeseee s eeseen e 1
2 Rear Support Frame (Passenger Side)..........ccooveeeeeeeeeeeeeeeeeeerees s 1
3 Hex Head Bolt, 3/16" - 16 X 1" Lg, Grade 5 ........ccceevevirevereieeeeeieeseee e, 2
4 FIat WaSher, 378" ... . ettt e e e et r e e e e e e e e e e e e e saraees 8
5 LOCK NUL, 378" = 16 ...vveiveiiscieie ettt 4
6 Hex Head Bolt, 3/8" - 16 X 1 1/2" Lg, Grade 5 .......ccecevvrerrierrerereieiiereiessenn, 2
7 Cargo DECKDOAI...........c.cvieiieieiiecieieiceie e 1
8 Truss Head Phillips Screw (SS), 1/4" - 20 X 1 1/4" Lg..cuvvevevereeeeeeeeeeeeeennn, 8
9 LOCK NUL, 1/4™ = 20 ..o 8
10 00666G6 Truss Head Thread Forming Screw (SS), #10 - 12 X 3/4" Lg......cceeeeevevvvveeennns 6
11 72913G01 Bed Latch Assembly (Includes Items 12 - 15)......ccoooiiiiiiiiiiiiiiiieee e 1
12 BEA LALCH ..o 1
13 TOISION SPIING....vveiieiiseteieie ettt 1
14 PIVOL BIACKEL .......vveieiecieiicce ittt 1
15 COMEE PiN.oeiviecee et 1
16 D : Hex Washer Self Tapping Screw, #10 - 16 X 3/4" Lg......cccovvurreeeiiiiiieeeiiiineeen 2
17
18
19 Cargo RACK, 30.5" ... ittt ettt be e 2
20 Cargo RACK, 43" ... oottt ettt ettt 2
21 23052G1 Weather StHPPING ...vuvveiiiiiiiie e e e e e e e e e e e s e e s e nnarennees 1
22 Tailgate REtAINEr BIACKEL..........c.ceviveveiiiiieieieseie e 4
23 00666G6 Truss Head Thread Forming Screw (SS), #10 - 12 X 3/4" Lg....uvvvveeeeeeiieaneannnn. 8
24 Latch Tab Bracket (Passenger Side)..........ocoeveiieriieeieenieeeieeeeieeieeeaeen. 1
25 625525 Seat SUPPOIt WEIAMENT .........ccvviiceieeie ettt 2
26 SPACET PIALE........eviveiiieeeeiiee ettt 2
27 Adjustable RUDDEr BUMPET ...........c.coviuiveiieeieiieeee e 2
28 Cargo DECK WEIAMENT ........c.cuiuriiriiriicieieieieieie et 1
29
30 Hex Washer Head Thread Forming Screw, 3/8" - 16 X 1 1/4" Lg.....ccceeeevenens 4
31

Page M-8


.?sku=74126G01
.?sku=74126G02
.?sku=00426G8
.?sku=00560G1
.?sku=11098G5
.?sku=00427G4
.?sku=655936
.?sku=16705G9
.?sku=14390G4
.?sku=72912G01
.?sku=70681G01
.?sku=74509G01
.?sku=10387G3
.?sku=00100G6
.?sku=34280G01
.?sku=34280G02
.?sku=74079G02
.?sku=72914G01
.?sku=625525
.?sku=70364G01
.?sku=70113G01
.?sku=635862
.?sku=01006G01

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. [1 2 3 4 5 DESCRIPTION QTY.
32 Hex Head Bolt, 5/16" 18 X 1 1/4" Lg c..cvvueuevrerieeeeieieieieiessieieiss e 2
33 00559G8 FIat WASHET, 5/16" .......oivveireieiiieise et 2
34 NYHNEr BUSHING ..ottt st et 4
35
36 11098G6 LOCK NUE, 5/16" = 18 ...ttt 2
37 Flanged LOCK NUL, 5/16" = 18 ......c.cvovuiveveirireeeieiiesie e 4

Page M-9



.?sku=00440G4
.?sku=17838G1
.?sku=11027G1

TRUCK BED

Notes:

677966 Service Parts Manual Page M-10




WINDSHIELD

Front of Vehicle

0 Sun Top Kit, Black includes items 6 - 9, 14

e Sun Top Kit, White includes items 6 - 8, 10, 14
e Sun Top Kit, White includes items 6, 10, 12 - 14
o Sun Top Kit, Black includes items 6, 9, 12 - 14

e Sun Top Kit, Tan includes items 6, 11 - 14
@ Sun Top Hardware Kit includes items 15 - 29

Front of Vehicle

(Driver Side
Rear Shown)

o)

\CS

Front of Vehicle

(Driver Side
Shown)

Front of Vehicle

Page N-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 507305 Sun Top Kit, Black (Includes tems 6 - 9, 14) .......ccoceevviiieeiiee e 1
2 Sun Top Kit, White (Includes [tems 6 - 8, 10, 14) .......cocccoveveeeeeereeeeeeeseenen. 1
3 Sun Top Kit, White (Includes ltems 6, 10, 12 - 14) .....c.ccveiereereeeeeerreeeenas 1
4 517950 Sun Top Kit, Black (Includes Items 6, 9, 12 - 14) ........ccooveveieeceeeceeeeeeenn 1
5 643404 Sun Top Kit, Tan (Includes tems 6, 11 - 14)......cccoovvieiiiiieeeiee e 1
6 FIONE SUPPOM. ..ottt st 1
7 Rear SUPPOrt (DFVET SIAE) .......c.cueerereieieeeeeeeeeee e sen e 1
8 Rear Support (Passenger Side) .............covoccceueeeueeeeeeeeeeeeseeesesenenneees 1
9 507258 SUN TOP, BIACK......ii it 1
10 607580 SUN TOP, WHIEE ..ottt 1
11 SUN TOP, TAN ..ottt 1
12 Rear SUpPPOrt (DFVEr SIAE) .........c.eeevreeeieeeieeeeeeeeeeete e es e 1
13 Rear Support (Passenger Side) ........ovoeeeveeeeeeeeeeeeeeee e e s 1
14 508138 Sun Top Hardware Kit (Includes Items 15 - 29) ......cccoeevvveeeiiieeeiiee e, 1
15 Hex Head Bolt (SS), 3/8" - 16 X 1" LG ...oveeveeveeeeeeeeeeeseseeneeeensneneon, 4
16 Flat WaSher (SS), 3/8" .....cuiuriieiieieieieieiseieieies e 8
17 NYION WASHET, 3/8".......ciiriiieiieieieiieeie et 4
18 LOCK NUL, 3/8" = 16 ..uvvieiireiiceieiei ettt 4
19 ENG CaP, 1" ST c.vovieeiieriiiteteeiet ittt 2
20 Hex Washer Head Bolt, 5/16" - 18 x 2 1/2" Lg, Grade 5..................... 2
21 D g Lock Washer, 5/16" .........cvviiiieiiee s 4
22 SPACET, L/2" ...ttt 2
23 Flat Washer, 3/8"..........cccoveueieiiceeieseeeie e 4
24 Hex Head Bolt, 5/16" - 18 X 2.75" Lg .ccveveveereierieieiereeieeieesie e 2
25 Flat WaSher (SS), 5/16" ......cvoveeeeeeeeeeeeeeeeeeee e et ens s 6
26 11098G6 LOCK NUL, 5/16" - 18 ... 6
27 Hex Head Bolt, 5/16" - 18 X 2 1/4" Lg, Grade 5 .........ccecevevereverrenrnnne. 2
28 Flat WaSher (SS), 5/16" ......c.cvvuriierieieiieieiseieiieiee e 6
29 Hex Head Bolt (SS), 5/16" - 18 X 3 1/4" Lg .c.ecvevevereeieeeeeceeeeeeeiea 4
30 607255 Windshield Kit (INCludes M 31).......ccovuiiiiiieeiiie e 1
31 61566 SASN, L2 e e e e e e e e e e e ans 2

Page N-2



.?sku=607305
.?sku=607581
.?sku=617947
.?sku=617950
.?sku=643404
.?sku=75488G01
.?sku=75487G02
.?sku=75487G01
.?sku=607258
.?sku=607580
.?sku=643212
.?sku=617943
.?sku=617942
.?sku=608138
.?sku=00665G5
.?sku=00679G1
.?sku=00771G5
.?sku=00891G5
.?sku=19853G1
.?sku=01035G02
.?sku=00565G8
.?sku=75048G01
.?sku=00879G1
.?sku=00685G10
.?sku=00907G2
.?sku=00440G2
.?sku=00660G8
.?sku=00685G11
.?sku=607255
.?sku=615661

WEATHER PROTECTION

o Rear View Mirror Kit includes items 2 - 4

Front Top
Strut

REAR VIEW MIRROR

Page N-3 677966 Service Parts Manual



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 Rear View Mirror Kit (INCludes IemMS 2 = 4) .........covriirueniiieenireeeseeeeees 1
2 REAT VIEW MIITO ...ttt ettt ettt see e nne e 1
3 19502G2 SUPPOIt BraCKeL .. ... 1
4 Pan Head Screw, # 8 - 32 X 5/8" LG ....ovciieeeeeeeeeeeeee e 1
5
6 601379 Rear View Mirror (Five Panel Kit) (Not lllustrated) ..........cc.cceevveeiieeeicieceeieens 1

Page N-4



.?sku=19528G2
.?sku=19496G1
.?sku=19527G1
.?sku=601379

WEATHER PROTECTION

Notes:

Page N-5 677966 Service Parts Manual



WEATHER PROTECTION

Notes:

677966 Service Parts Manual Page N-6




0 Wheel and Tire Assembly, Speedracer, Driver Side includes items 2 - 4

o Wheel and Tire Assembly, Speedracer, Passenger Side includes items 6 - 8

Page P-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 06240 Wheel and Tire Assembly, Speedracer, Driver Side (Includes ltems 2 - 4).... 1
2 EUGT3Y Tir€, 10 X 7o 1
3 EO6153 T4 TSR 1
4 E0Z913 Valve STEM ... 1
5 EU6T79 Wheel and Tire Assembly, Speedracer, Passenger Side (Includes ltems 6 - 8)| 1
6 EUGT3Y Tir€, 10 X 7ot 1
7 EO6153 T4 TSRS 1
8 E0Z913 Valve STeM ... 1
9 EU531Q LUG NUE, 172" = 20 .. 4
10 508910 Diamond Wheel Cap.........uuuiiiiiiieie et e e e e e 1

Page P-2



.?sku=606240
.?sku=606139
.?sku=606139
.?sku=606152
.?sku=606152
.?sku=604915
.?sku=604915
.?sku=606179
.?sku=606139
.?sku=606139
.?sku=606152
.?sku=606152
.?sku=604915
.?sku=604915
.?sku=605310
.?sku=608910

WHEELS AND TIRES

Notes:

Page P-3 677966 Service Parts Manual



WHEELS AND TIRES

Notes:

677966 Service Parts Manual Page P-4




Cowl

EZEE)

Rear Body

0
AN
BUILT RIGHT.
Pi== RIGHT HERE.
\‘¢\4

Page R-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 662185 Console Safety Label ... 1
2 Steering WHEel DECA .........cceviriveiiieeieisiceie et 1
3 COWI DECAI....vovieciieete et 1
4 Side DECal (DFIVET SIHE)........cevreeerieeereireeeeireieeseeeeeee e 1
5 671334 Side Decal (PasSeNger SIAE) .......ccuveeiiuieicieee et 1
6 ANti ROIDACK DECAL .......veviviiiiieieie e 1
7 ClayS BEA DECAL..........ocviviieiieieiiieieieeeie et 1
8
9 662186 Operator Instruction Label (For CE Vehicles only)........cccccvveeeevieieeiiiicciinns 1
10
11 685698 Decal, Made iNUSA ... ..ot 1

Page R-2



.?sku=605435
.?sku=619206
.?sku=671333
.?sku=671334
.?sku=74443G01
.?sku=610631

DECALS AND LABELS

For CE vechicle only

Rear Body

"

Page R-3

677966 Service Parts Manual




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 6 3 Authorized Representative Label ..o 1
2 P8203G0 Battery Warning DECAI ...........oouvvviiiiiiiiiiiis e 1

Page R-4



.?sku=614068
.?sku=28203G01

DECALS AND LABELS

Notes:

Page R-5 677966 Service Parts Manual



DECALS AND LABELS

Notes:

677966 Service Parts Manual Page R-6




Textron Specialized Vehicles, Inc.,
1451 Marvin Griffin Road
Augusta, Georgia 30906 - 3852 USA

CONTACT INFORMATION

North America:

Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts Phone: 1-888-438-3946, FAX: 1-800-752-6175

International: Phone: 001-706-798-4311, FAX: 001-706-771-4609

Owner’s Guides and Repair Manuals
are available from a local Distributor, an authorized Branch,
Parts & Accessories Department or at www.shopezgo.com.

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of

Textron Specialized Vehicles
Technical Publications Department



	72V AC EXPRESS S6
	Service Parts Manual
	ISSUED JULY 2018
	677966 - A
	SERVICE PARTS MANUAL
	ELECTRIC POWERED UTILITY VEHICLE
	EXPRESS S6 72V


	BATTERY PROLONGED STORAGE
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	3. COLOR CODE FOR BODY COMPONENTS


	HOW TO USE THE SERVICE PARTS MANUAL
	HOW TO USE THE SERVICE PARTS MANUAL
	1 73333G11 Pedal Box Assembly (Includes Items 2 - 34) 1
	2 652241G03 Accelerator Pedal Bracket 1
	3 01051G01 Pan Head Phillips Screw, #8 - 10 x 1/2" Lg 4
	4 25853G01 Pedal Box and Cover 1
	5 00684G6 Truss Head Screw (SS), #8 - 32 x 3/4" Lg 2
	6 25861G01 Micro Switch 1
	7 01050G01 Pan Head Torx Screw, #4 - 20 x 5/8" Lg 2
	8 28444G01 Accelerator Rod Cam 1
	9 25854G01 Inductive Throttle Sensor 1
	10 00983G01 Self Threading Nut, .38" 2
	11 602484 Plunger 1
	12
	13
	14 17677G1 Spring Retainer 1
	15 17979G1 Bushing, .75" x 2" Lg 1
	16 73046G01 Compression Spring 1
	17 17677G2 Spring Retainer, 3/8" 1
	18 73332G01 Accelerator Rod 1
	19 00532G4 Hex Nut, 5/16" - 24 1
	20 10385G4 Clevis Yoke (Adjustable) 1
	21 10386G3 Clevis Pin, 5/16" x 13/16" Lg 1
	22 17838G1 Nylon Bushing, .37" x .31" Lg 3
	23
	24 10387G3 Cotter Pin, 3/32" x 3/4" Lg 1
	25 74432G01 Pedal Pivot Pin 1
	26 12064G6 Push Nut, 5/16" 1
	27 25799G03 Accelerator Pedal Assembly (Includes Items 28 - 30) 1
	28 16409G1 Oval Rivet, 3/16" x 7/16" Lg 6
	29 27512G01 Accelerator Pedal Pad 1
	30 652824 Accelerator Pedal 1
	31
	32 25879G08 Pedal Harness (Includes Items 33 - 34) 1
	33 17313G1 Loom Flex (Bulk), 3/8" 1
	34 17618G1 Nylon Clamp, 8" Lg 2
	35
	36 00715G2 Hex Head Bolt, 5/16" - 18 x 3/4" Lg 4
	37 70135G01 Pedal Pivot Cover 1
	1 652608 Charger Cord, 5meter 1
	2
	3
	4 671750 On-board Charger Harness 1
	5
	6 642542 On-board Charger, 72V (Delta-Q) 1
	7 672193 Mounting Plate 1
	8 668709 Charger Bonding Jumper 1
	9 13437G3 Serrated Flanged Hex Head Bolt, 5/16" - 18 x 1" Lg 2
	10 11098G6 Lock Nut, 5/16" - 18 2
	11 00559G8 Flat Washer, 5/16" 2
	12 800026 Pan Head Phillips Screw, 1/4" - 20 x 3/4" Lg, Grade 2 4
	13 548910 Serrated Flanged Hex Nut, 1/4" - 20 4
	14 26908G01 Thrust Washer, .25 I.D. 4
	15 71102G02 Washer Hex Head Bolt, 1/4" - 20 x 1/2" Lg 1
	1 617620 Brushguard 1
	2 00440G2 Hex Head Bolt, 5/16" - 18 x 2 1/4" Lg 2
	3 00440G6 Hex Head Bolt, 5/16" - 18 x 2 3/4" Lg 2
	4 75048G04 Spacer, .328" x .75" x 1" Lg 2
	5 75048G02 Spacer, .328" x .75" x 1.31" Lg 2
	6 00559G8 Flat Washer (Narrow), 5/16" 4
	7 00565G8 Lock Washer, 5/16" 4
	8 70452G01 Access Cover 1
	9 14601G11 Rivet (Aluminum), 3/16" x 9/16" Lg 16
	10 641260 Upper Floor Panel 1
	11
	12 613273 Front Fascia 1
	13 654275 Front Fascia Bracket 1
	14 15058G1 Rivet (Aluminum Black), 3/16" x .45" 2
	15 654276 Front Fascia Brace 2
	16 00414G6 Hex Head Bolt, 1/4" - 20 Lg, Grade 5 2
	17 14390G4 Lock Nut, 1/4" - 20 2
	18 01038G01 Hex Washer Head Bolt, 1/4" - 20 x .700" Lg 2
	19 16469G1 Fender Washer, 1 1/4" O.D. x 9/32" I.D. 2
	20 71102G03 Hex Washer Head Taptite Bolt, 1/4 - 20 x 1.15 mm Lg, Grade 5 2
	21 664610 Cowl Strap 2
	1 613036G0** Cowl (See HOW TO USE Section for COLOR CODES) 1
	2 617643 Grill Cover 1
	3 71597G01 Self Threading Nut, 5mm x 10mm x 15mm 2
	4 71055G01 Rivet, 3/16" x 1" Lg 6
	5 614378 Fender Flare (Driver Side) 1
	6 613274 Fender Flare (Passenger Side) 1
	7 674314 Instrument Panel Assembly (Includes Item 8 - 16 ) 1
	8 71917G01 Instrument Panel Assembly with Ball Deflector (Includes Item 9 - 13) 1
	9 00614G3 Pan Head Phillips Screw, #8 - 18 x 5/8" Lg 6
	10 71153G01 Ball Deflector (Passenger Side) 1
	11 71154G01 Ball Deflector (Driver Side) 1
	12 628010 Instrument Panel 1
	13 71364G02 Speed Nut "J" Type, #8 5
	14 662223 Safety Console Label Bracket 1
	15 71158G01 Cup Holder Insert 1
	16 71055G01 Rivet (Aluminum), 3/16" x 1" Lg 2
	17 75459G01 Glove Box (Driver/Passenger Side) 1
	18 75459G02 Glove Box (Driver Side ) 1
	19 75459G03 Glove Box (Passenger Side ) 1
	20 608290 Self Tapping Screw, #10 - 16 x 3/4" Lg 5
	21 71055G01 Rivet (Aluminum), 3/16" x 1" Lg 7
	22 71115G01 Vinyl Trim 2
	23 71055G01 Rivet (Aluminum), 3/16" x 1" Lg 2
	1 75109G03 Ash Tray Kit (Includes Items 2 - 5) 1
	2 27731G01 Ash Tray 1
	3 27736G01 Gasket 1
	4 75108G02 Bracket 1
	5 00106G6 Pan Head Phillips Screw, #12 - 14 x .75" Lg 4
	6 632412 Ash Tray, Seat Pod Kit (Includes Items 7 - 12 ) 1
	7 27731G01 Ash Tray 1
	8 27736G01 Gasket 1
	9 631079 Bracket 1
	10 601326 Button Head Torx Bolt, M6 - 1 x 20mm Lg 4
	11 601476 Flanged Lock Nut, M6 4
	12 16469G1 Fender Washer, 9/32" I.D x 1 1/4" O.D 4
	1 70441G01 Seat Frame 1
	2 659514 Battery Tray 1
	3 00715G2 Hex Washer Head Screw, 5/16" - 18 x.875 " Lg 5
	4
	5
	6
	7
	8
	9 10570G10 Domed Rivet (SS), 5/32" x 9/16" Lg 10
	10 14601G11 Rivet (Aluminum), 3/16" x 9/16" Lg 5
	11 70451G01 Lower Floor Panel 1
	12 648840 Rear Floor Panel 1
	13 652149G02 Floormat 1
	14 618888 Rocker Panel (Driver Side) 1
	15 618889 Rocker Panel (Passenger Side) 1
	16
	17 634161 Flanged Button Head Torx Bolt, M6 - 1 x 30mm Lg 3
	18 15058G6 Rivet (Aluminum), 3/16" x .95" Lg 1
	19 00789G2 Truss Head Phillips Screw (SS), #10 - 24 x 1 - 1/4" Lg 1
	20 14390G10 Lock Nut, #10 - 24 1
	21 00660G5 Flat Washer, #10 1
	22 23726G4 Spacer, 5/16" 3
	23 23726G4 Spacer, 5/16" 1
	24 601476 Flanged Lock Nut, M6 3
	1 625272G1XX Rear Body (With Taillights) 1 (See HOW TO USE Section for COLOR CODES)
	2
	3 10570G12 Rivet (Aluminum), .257" x .556" Lg 2
	4 633917 Rivet (Plastic) 2
	5
	6 71320G01 Access Panel 1
	7 01107G01 Pan Head Torx Screw (SS), #8 x .63" Lg 5
	8 16816G2 Ratchet Rivet, .25" x .887" 2
	9 71609G01 Seat Hinge Plate 2
	10 10570G11 Rivet (SS), 5/32" x .70" Lg 4
	11
	12 71451G02 Rear Bumper 1
	13
	14 71102G01 Hex Head Bolt, 1/4" - 20 x 3/4" Lg 4
	15 00571G2 Flat Washer, 5/16” 2
	16 71455G01 Bumper Plug 4
	17 71554G01 “J” - Type Nut Retainer, 1/4” - 20 2
	18 666066 Cover Plate 1
	19 71316G01 Plug 1
	20
	21 658946 Fender Liner (Passenger Side) 1
	22 658949 Fender Liner (Driver Side) 1
	23 16816G2 Ratchet Fastener, 1/4” x .887" Lg 2
	24 14601G17 Rivet (Aluminum), 3/16 x .575mm Lg 2
	25 10570G10 Rivet (SS), 5/32" x .55" Lg 5
	26 652443G203 Battery Tray (Passenger Side) 1
	27 652443G103 Battery Tray (Driver Side) 1
	28 00715G2 Hex Washer head Screw, 5/16" - 18 x.875 " Lg 4
	1 70690G02 Brake Pedal Assembly (with Lights) (Includes Items 3 - 29) 1
	2
	3 652253G03 Park Brake Pedal 1
	4 652791G03 Brake Pedal 1
	5 70681G01 Torsion Spring 2
	6 70682G01 Pivot Pin 1
	7 658825 Push Nut, 5/16” - 24 2
	8
	9 70257G01 Service Brake Pad 1
	10 16409G1 Oval Rivet, .375" x .468" Lg 6
	11 70256G01 Park Brake Pedal Pad 1
	12 16409G1 Oval Rivet, .375" x .468" Lg 3
	13 652820 Service Brake Pedal Plate 1
	14 00737G8 Flat Head Phillips Screw, #10 - 24 x .875" Lg 4
	15 00739G1 Rubber Well Nut, #10 - 24 2
	16 652355 Brake Pedal Spacer 2
	17 27137G01 Conical Spring 2
	18 14390G10 Lock Nut, #10 - 24 2
	19 10606G8 Micro Switch 1
	20 00645G2 Pan Head Phillips Screw, #6 - 32 x 1.25" Lg 2
	21 00559G5 Flat Washer, #10 2
	22 00559G3 Flat Washer, #6 2
	23 00565G3 Lock Washer, #6 2
	24 00525G5 Lock Nut, #6 - 32 2
	25 13514G1 Pan Head Phillips Screw with Internal Tooth Lock Washer, #6 - 32 x .22" Lg 2
	26 00642G8 Flat Washer, 5/16” 2
	27 14628G1 Faston Tab 2
	28 24605G1 Wire Harness (Brake Light) 1
	29 17618G1 Wire Tie 2
	1 70582G01 Shoulder Bolt (SS), 1/2" x 3/8" - 16 x 3.406" Lg 1
	2 70581G01 Flanged Bushing, .1.062" O.D. x .795" I.D. 2
	3 70676G01 Torsion Spring 1
	4 00643G1 Lock Washer, 3/8" 1
	5 11098G5 Lock Nut, 3/8" - 16 1
	6 01038G01 Hex Washer Head Swageform Screw, 1/4" - 20 X .7" Lg (Not Illustrated) 1
	7 12416G2 Nylon Wedge Lock Clamp (Not Illustrated) 3
	8
	9
	10
	11 01111G01 Retaining Ring (SS), Dia .8" 4
	12 10386G3 Clevis Pin, .438" x .938" Lg 1
	13 10387G3 Cotter Pin, .094" x .75" Lg 1
	14
	15 70601G01 Kick-off Link 1
	16 17838G1 Nylon Bushing, .37" O.D. x .31" I.D. 2
	17 20835G1 Teflon Washer, 3/8" 2
	18 00559G8 Flat Washer, 5/16" 2
	19 10387G3 Cotter Pin, .094" x .75" Lg 2
	20 70098G01 Kick-off Cam Pivot 1
	21 10097G6 Flanged Bearing 2
	22 70587G01 Kick-off Cam 1
	23 71215G01 Set Screw with Patch Lock, 1/4" - 20 x .5" Lg 2
	24 14134G4 Spacer, .76" O.D. x .395" I.D. x 1.25" Lg 1
	25 70113G01 Adjustable Bumper 1
	26 11027G1 Lock Nut, 5/16" - 18 1
	27 70080G02 Catch Bracket 1
	28 00414G6 Hex Head Bolt, 1/4" - 20 x .25" Lg, Grade 5 2
	29 14390G4 Lock Nut (SS), 1/4" - 20 2
	30 10386G3 Clevis Pin, .438" x .938" Lg 1
	31 10387G3 Cotter Pin, .094" x .75" Lg 1
	32 654665 Compensator Assembly (Includes Items 33 - 45) 1
	33 00532G4 Hex Nut, 1/4" - 20 2
	34 629486 Spherical Hex Nut, 5/16" - 24 1
	35 28082G01 Equalizer Bracket 1
	36 15121G1 Flat Washer, 5/16" 2
	37 17979G1 Accelerator Rod Bushing, .464" I.D. x 1" O.D. x 2" Lg 1
	38 23061G2 Tube 1
	39 23463G1 Compression Spring 1
	40 652256 Brake Yoke 1
	41 11098G9 Hex Lock Nut, 5/16" - 24 1
	42 612557 Compensator Link Rod 1
	43 28083G01 Brake Compensator Bumper 2
	44 624695 Brake Cable (Driver Side), 65.06" Lg 1
	45 624696 Brake Cable (Passenger Side), 74.81" Lg 1
	46
	47 17618G1 Nylon Clamp, 8" Lg (Not Illustrated) 1
	1 612189 Brake Assembly (Driver Side) (Includes Items 3 - 9) 1
	2 612211 Brake Assembly (Passenger Side) (Includes Items 3 - 8, 10) 1
	3 612411 Brake Shoe, Leading 1
	4 612412 Brake Shoe, Trailing 1
	5 612413 Dust Cover 1
	6 612415 Brake Spring, Top 1
	7 612414 Brake Spring, Bottom 1
	8 612416 Shoe Clamp 2
	9 612418 Gear Adjuster (Driver Side) 1
	10 612417 Gear Adjuster (Passenger Side) 1
	11
	12
	13 17083G2 Hex Head Bolt, 5/16" - 24 x 1" Lg, Grade 8 4
	14 15126G1 Lock Nut, 5/16" - 24 4
	15
	16 21807G2 Brake Drum Assembly (Includes Items 17, 18) 1
	17 20947G1 Brake Drum 1
	18 19862G2 Lug Bolt, 1/2" - 20 x 1.718" Lg 4
	19
	20
	21 21809G1 Flat Washer (Inner Wheel Rim), .984" x 1.312" x .031" 1
	22 21830G1 Flat Washer (Brake Drum), .765" x 1.50" x .1196" 1
	23 613172 Slotted Hex Nut, 3/4" - 16 1
	24 10387G1 Cotter Pin, 5/32" x 1 3/4" Lg. 1
	25 652248 Brake Cable Bracket (Passenger Side) 1
	26 652249 Brake Cable Bracket (Driver Side) 1
	1 652457 Battery (12V) 6
	2
	3 01101G01 Tie Down Bolt 2
	4 11027G1 Flanged Lock Nut, 5/16" - 18 2
	5
	6 70386G01 Battery Tie Down Bolt, 5/16" - 18 x 2" Lg 6
	7 11027G1 Flanged Lock Nut, 5/16" - 18 6
	8 23726G2 Spacer, .5" O.D. x .25" I.D. x .26" Lg 2
	9
	10 658565 Battery Hold Down 1
	11 631988 Battery Hold Down 2
	12
	13 671632 Battery Rack 1
	14
	15 70200G01 Truss Head Torx Screw, 3/8" - 16 x 3/4" Lg 2
	16
	17 00438G6 Hex Head Bolt, 5/16" - 18 x 3/4" Lg, Grade 5 2
	18 00559G8 Flat Washer, 5/16" 2
	19 11098G6 Lock Nut, 5/16" - 18 2
	20
	21 00715G2 Hex Washer Head Bolt, 5/16" - 18 x 3/4" Lg 3
	22 00702G2 Hex Nut, 5/16" - 18 2
	23
	24
	25 631156 Terminal Protector 12
	26
	27 620820 Hydro-link Snake Assembly 1
	28 630974 Battery Fill Snake 1
	29 614521 Regulated Hose, 20ft Kit 1
	30 676122 Trojan Hand Pump Kit 1
	1 634270G03 #4 AWG Battery Wire, 15" Lg 3
	2 634270G01 #4 AWG Battery Wire, 6" Lg 3
	3 16816G2 Ratchet Rivet, .25" x .887" 1
	4 633778 DC-DC Converter (72V) 1
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14 71055G01 Rivet (Aluminum), 5/32" 4
	15 610536 Charger Receptacle (On Board Charger) 1
	1 628708G11 Control Panel Assembly (Includes Items 3 - 9) 1
	2
	3 651897G01 Horn Switch 1
	4
	5 667014G01 State of Charge Meter 1
	6 651897G06 Speed Rocker Switch 1
	7 651897G05 Lights Rocker Switch 1
	8 626655G06 Control Panel 1
	9 651901 12V USB Port 1
	10 611282 Common Key Set 1
	11 611283 Key Switch Set 1
	12 609692 Key Set and Key Switch 1
	13 608290 Self Tapping Screw, #10 - 16 x .780" Lg 3
	14
	15 621330 Solenoid 1
	16 16469G1 Fender Washer 2
	17 00414G6 Hex Head Bolt, 1/4" - 20 x .25" Lg 2
	18 11027G2 Flanged Lock Nut, 1/4" - 20 2
	19 12914G1 Faston Tab 2
	1 669056 Control Harness 1
	2
	3
	4 32860G01 Horn 1
	5 01038G01 Hex Washer Head Swageform Screw, 1/4" - 20 X .70" Lg 1
	6 16469G1 Fender Washer 1
	7
	8 613271 Reverse Buzzer 1
	9 01041G01 Rivet (Bulbex), 5/32" 2
	10 17618G1 Nylon Clamp, 7" Lg (Not Illustrated) 9
	11
	12 664780 Turn Signal Lights Jumper Harness (Not Illustrated) 1
	1 659008 LED Headlight Assembly (Passenger Side) 1
	2 659009 LED Headlight Assembly (Driver Side) 1
	3 71597G01 Self Threading Nut, 5mm x 10mm x 15mm 4
	4 644877 Headlight Assembly (Driver Side) 1
	5 644876 Headlight Assembly (Passenger Side) 1
	6
	7 619102 Turn Signal Bulb 1
	8 619100 Headlight Bulb (For Non LED Lights Only) 1
	9
	10
	11 20965G3 Steering Column Cover 1
	12 615236 Turn Signal Switch Assembly with Horn 1
	13 664706 Horn Jumper Harness 1
	14 17313G1 Flex Loom 1
	15
	16
	17
	18 31539G1 Nylon Clamp, 5.5" Lg 2
	19 71364G02 "J" Type Nut, #8 4
	20 71425G01 Tapping Screw, #8 - 18 X 3/4" Lg 4
	21 71781G02 Tape (Vinyl) (Not Illustrated) 1
	22 655150 Taillight Assembly (Driver Side) (Includes Items 24, 26 - 28) 1
	23 655152 Taillight Assembly (Passenger Side) (Includes Items 25 - 28) 1
	24 625251 Taillight Bezel (Driver Side) 1
	25 625252 Taillight Bezel (Passenger Side) 1
	26 00513G4 Pan Head Phillips Screw, #8 - 18 X 3/4" Lg 2
	27 22288G1 Taillight Assembly. 1
	28 14601G11 Rivet (Aluminum), 3/16" X 9/16" 2
	29
	30
	31 654465 LED Jumper Harness 1
	1 638478 Receptacle, AC 1
	2 639167 Receptacle Bracket 1
	3 00379G4 Pan Head Phillips Screw, #10 - 24 x 1/2" Lg 4
	4 14390G10 Lock Nut, #10 - 24 4
	5 14601G13 Rivet, 5/32" x 9/16" Lg 4
	6 639412 Cover Plate 1
	1 684315 Electronic Speed Control Assembly (Includes Items 2 - 8) 1
	2 672599G010 Controller, 1234SE-AC, 350A 1
	3 73876G01 Hex Head Bolt, M6 - 1 x 12mm Lg 2
	4 00797G2 Hex Head Bolt, 1/4" - 20 x 1 1/4" Lg, Grade 8 4
	5 11027G2 Flanged Lock Nut, 1/4" - 20 4
	6 606272 Lock Washer, 8mm 2
	7 634210G13 Battery Wire, 4 AWG, 34" Lg 1
	8 634270G04 Battery Wire, 4 AWG, 22" Lg 1
	9
	10 73876G01 Flanged Hex Head Bolt, M6 - 1 x 12mm Lg 3
	11 606272 Lock Washer, 8mm 3
	1 602512 Front Axle 1
	2
	3 70942G03 Spindle and Hub Assembly, 4 Lug (Passenger Side) (Includes Items 4 - 13) 1
	4 70940G02 Spindle Assembly (Passenger Side) 1
	5 25146G1 Grease Seal 1
	6 11750G2 Roller Bearing 2
	7 70589G01 Wheel Hub 1
	8 19862G1 Lug Bolt, 1/2" - 20 x 1 3/16" Lg 4
	9 12093G1 Castellated Nut, 1" - 14 1
	10 00798G8 Cotter Pin, 5/32" x 1 3/4" Lg 1
	11 632925 Flanged Bushing 1
	12 632926 Bushing 1
	13 51141G1 Race Bearing 2
	14 70673G03 Spindle and Hub Assembly, 4 Lug (Driver Side) (Includes Items 5 - 13, 15) 1
	15 70742G02 Spindle Assembly (Driver Side) 1
	16
	17 00407G6 Hex Head Bolt, 1/2" - 13 x 6" Lg, Grade 5 1
	18 00560G3 Flat Washer, 1/2" 2
	19 70745G01 King Pin Tube 1
	20 70754G01 Thrust Washer (SS), 1" 1
	21 14390G6 Lock Nut, 1/2" - 13 1
	22 76419G01 Shock Absorber 2
	23 10044G01 Vinyl Cap 2
	24 10435G1 Shock Absorber Washer 4
	25 10194G1 Rubber Bushing 4
	26 00532G6 Hex Nut, 3/8" - 24 2
	27 70989G03 Leaf Spring 2
	28 652258 Spring Plate 4
	29 00734G1 Lock Nut, 7/16" - 14 11
	30 00463G11 Hex Head Bolt, 7/16" - 14 x 1 3/4" Lg, Grade 5 11
	1 602980 Steering Wheel (Premium) 1
	2
	3 71147G01 Steering Wheel Cover 1
	4 14390G2 Lock Nut, 5/8" - 18 1
	5
	6 00734G1 Lock Nut, 7/16" - 14 2
	7 74604G01 Tie Rod Assembly (Includes Items 8 - 12) 1
	8 74603G01 Threaded Rod 1
	9 70902G01 Tie Rod End (Left Hand Threads) 1
	10 01069G01 Jam Nut, M12 x 1.25 (Left Hand Threads) 1
	11 70902G02 Tie Rod End (Right Hand Threads) 1
	12 01069G02 Jam Nut, M12 x 1.25 (Right Hand Threads) 1
	13
	14 00879G1 Lock Washer, 3/8" 4
	15 01006G01 Hex Washer Head Bolt, 3/8" - 16 x 1 1/4" Lg 4
	16 01055G01 Hex Head Bolt, M8 - 1.25 x 1.18" Lg, Grade 5 1
	17 00565G8 Lock Washer, 5/16" 1
	18
	19 70758G05 Steering Column Kit (Includes Items 20 - 30) 1
	20 00565G8 Lock Washer, 5/16" 1
	21 01055G01 Hex Head Bolt, M8 - 1.25 x 1.18" Lg, Grade 5 1
	22 70610G03 Steering Column 1
	23 28569G01 Steering Column Bushing 1
	24 01022G01 Hex Washer Head Screw, #6 - 20 x 5/16" Lg 1
	25 70607G01 Steering Shaft 1
	26 70580G01 Intermediate Shaft 1
	27 70751G01 Retaining Ring (Internal) 1
	28 70888G01 Retaining Ring (External) 1
	29 15112G1 Ball Bearing 1
	30 70887G01 Wave Washer 1
	31
	32 00464G8 Hex Head Bolt, 7/16" - 14 x 2 3/4" Lg, Grade 5 2
	33 01068G01 Hex Head Bolt, 7/16" - 14 x 3 1/2" Lg, Grade 5 1
	34 70667G02 Spacer, 1.21" 2
	35 70667G04 Spacer (Short), .69" 1
	36 00532G7 Hex Nut, 7/16" - 14 1
	37 00560G2 Flat Washer, 7/16" 7
	38 00734G1 Lock Nut, 7/16" - 14 3
	39 70997G01 Cover 1
	40 71055G01 Rivet (Aluminum), 3/16" x 1" Lg 1
	1 74605G01 Rack and Pinion Unit (Includes Items 2 - 23) 1
	2 70965G01 Steering Rack Cover and Bearing 1
	3
	4 * Jam Nut, 1/2" - 20 1
	5 70750G01 Retaining Ring (External) 1
	6 15112G1 Ball Bearing 1
	7 70603G01 Pinion 1
	8 70751G01 Retaining Ring (Internal) 1
	9 70638G01 Seal (Pinion) 1
	10 70604G01 Steering Rack 1
	11 * Set Screw, #10 - 32 x .25" Lg 1
	12 70590G01 Rack Loader 1
	13 70666G01 Compression Spring 1
	14 70645G01 Gasket (Rack Loader Cover) 1
	15 652259 Cover (Rack Loader) 1
	16 71102G01 Hex Washer Head Bolt, 1/4" - 20 x 11/16" Lg, Grade 5 2
	17 10389G3 Grease Fitting (Straight) 1
	18 74602G01 Rod End (Inner) 1
	19 70961G01 Rack Boot 1
	20 12416G2 Nylon Clamp, 11.8" Lg 1
	21 11391G8 Hose Clamp, 1.81" 1
	22
	23 70695G01 Tie Rod End (Outer) (Includes Items 24 - 25) 1
	24 50641G1 Grommet 1
	25 * Hex Slotted Nut, 7/16" - 20 1
	26 10387G2 Cotter Pin, 3/32" X 1" 1
	1 667272 Motor, 72V 1
	2 601327 Lock Washer, 6mm 6
	3
	4
	5 00915G1 Bonded Seal Washer, 1/4" I.D. 3
	6 616716 Hex Head Bolt, M6 - 1 x 16mm Lg 3
	7 605741 Hex Head Bolt, M6 - 1 x 25mm Lg 6
	8
	9
	10 635137G01 Motor Wire (U), 2AWG, 44" 1
	11 635137G02 Motor Wire (V), 2AWG, 41" 1
	12 635137G03 Motor Wire (W), 2AWG, 37" 1
	13
	14 668275 End Cap Plug 1
	15
	16
	17 11027G2 Flanged Lock Nut, 1/4" - 20 1
	18 630761 Loop Clamp 1
	19 00414G7 Hex Head Bolt, 1/4" - 20 x 7/8" Lg, Grade 5 1
	20 00559G7 Flat Washer, 1/4" 1
	1 633600 Rear Axle with Limited Slip Differential, 16.99:1 (Includes Items 5 - 42) 1
	2 633599 Rear Axle, 16.99:1 (Includes Items 4, 7 - 42) 1
	3
	4 601082 Differential Assembly 1
	5 614059 Limited Slip Differential Carrier with CC Clutch 1
	6
	7 15118G1 Hex Head Bolt, 3/8" - 16 X 2.125" Lg 4
	8 15558G1 Hex Head Bolt, 5/16" - 18 X .75" Lg 10
	9 17473G1 Bearing Assembly 2
	10 23519G2 Ball Bearing Single Lip Seal 1
	11 23520G1 Ball Bearing 1
	12 23530G1 Retainer Ring 1
	13 24628G1 O-ring Seal 1
	14 601084 Lock Nut, 3/8" - 24 4
	15
	16
	17 608811 End Cap 2
	18 611788 Ball Bearing 2
	19 612064 Oil Seal 2
	20 612824 Gasket 1
	21 617608 Axle Shaft (Driver Side) 1
	22 617609 Axle Shaft (Passenger Side) 1
	23 620327 Input Gear 1
	24 620328 Oil Seal 1
	25 620335 Hex Head Bolt, 3/8" - 24 X 1.25" Lg 4
	26
	27
	28 620340 Ball Bearing 1
	29 620345 O-ring, 18mm 2
	30 620347 Rubber Plug 1
	31 620348 Differential Cover Plate 1
	32 620349 Intermediate Gear Assembly 1
	33 620350 Drive Gear 1
	34 620355 Ball Bearing 1
	35 620358 O-ring, 18mm 2
	36 620359 Retaining Ring 6
	37
	38
	39 620329 Input Gears Kit (Not Illustrated) 1
	40 620361 Internal Gears Kit (Not Illustrated) 1
	41 620362 Ball Bearing Kit (Not Illustrated) 1
	42 620363 Differential Cover Assembly Kit (Not Illustrated) 1
	1 642085 Shock Absorber 2
	2 10435G1 Shock Absorber Washer, .406" x 1.25" x .22" 4
	3 10194G1 Rubber Bushing, 1" 4
	4 00532G6 Hex Jam Nut, 3/8" - 24 2
	5
	6
	7 667990 Leaf Spring 1
	8 72618G01 U Bolt, 3/8" - 16 x 2" x 2 1/2" Lg 2
	9 00560G1 Flat Washer, 3/8" 4
	10 11098G5 Lock Nut, 3/8" - 16 4
	11
	12 70289G02 Split Spacer Steel 2
	13 624030 Flanged Bushing 6
	14 652252G03 Shackle Bracket 2
	15 00665G9 Hex Head Bolt (SS), 3/8" - 16 x 3 1/2" Lg 2
	16 11098G5 Lock Nut, 3/8" - 16 2
	17
	18 14158G1 Shoulder Bolt, 1/2" Dia x 3/8" - 16 Thread x 3 1/4" Lg 1
	19 12262G1 Flanged Lock Nut, 3/8" - 16 1
	1 648313GXX Seat Pod (See HOW TO USE Section for COLOR CODES) 1
	2 674210GXX Seat Pod (See HOW TO USE Section for COLOR CODES) 1
	3 657681 Rear Seat Support Weldment 1
	4 654767 Seat Support Weldment 1
	5 648523 Seat Back Support Tube 2
	6
	7
	8 71609G01 Hinge Plate 2
	9 10570G11 Rivet (SS), 3/16" x .70" Lg 4
	10
	11
	12 71055G01 Rivet (Aluminum), 3/16" x 1" Lg 3
	13
	14 00439G8 Hex Head Bolt (SS), 5/16" - 18 x 2" Lg, Grade 5 2
	15 00675G1 Flat Washer (SS), .398" I.D. x 1.25" O.D. x .115" Lg 2
	16 71883G01 Flat Washer (Rubber), .625" I.D. x 1.50" O.D. x .312" Lg 2
	17 23726G9 Spacer, .312" I.D. x .562" O.D. x .750" Lg 2
	18 11098G6 Lock Nut, 5/16" - 18 4
	19
	20
	21 00762G6 Truss Head Phillips Screw (SS), 5/16" - 18 x 3/4" Lg 4
	22
	23 32805G6 Trim, 118" Lg 1
	24 00660G5 Flat Washer, #10 3
	25 01110G01 Flat Washer, 1/4" 3
	26 00439G8 Hex Head Bolt (SS), 5/16" - 18 x 2" Lg, Grade 5 1
	27 00675G1 Flat Washer (SS), .398" I.D. x 1.25" O.D. x .115" Lg 1
	28 71883G01 Flat Washer (Rubber), .625" I.D. x 1.50" O.D. x .312" Lg 1
	29 23726G9 Spacer, .312" I.D. x .562" O.D. x .750" Lg 1
	30 11098G6 Lock Nut, 5/16" - 18 3
	1 71632G01 Hand Grip Weldment 4
	2 71204G02 Hex Washer Head Bolt with Patch Lock, 1/4" - 20 x 2" Lg 4
	3 *** Seat Back Assembly (Includes Item 5, 7 - 10) 2 606828 Red/Black 604908 White/Blue 604907 White/Red 615838 White/Black 620794 White/Yellow 620796 Gray/Black 615837 Oyster/Garnet
	4 *** Seat Back Assembly (Includes Item 6 - 9, 11) 2 71751G02 Gray 71751G03 Oyster 71751G04 Tan 71751G06 Brown 71751G07 Black
	5 *** Vinyl Seat Back Cover 1 604916G0304 Red/Black 604916G0102 White/Blue 604916G0103 White/Red 604916G0104 White/Black 604916G0108 White/Yellow 604916G0704 Grey/Black 604916G0506 Oyster/Garnet
	6 *** Vinyl Seat Back Cover 1 71753G02 Gray 71753G03 Oyster 71753G04 Tan 71753G06 BROWN 71753G07 Black
	7 71752G01 Rear Seat Back Cover 1
	8 71754G01 Seat Back Padding 1
	9 645021 Seat Back Base 1
	10 648271 Pan Head Torx Screw (SS), #8 - 15 x 1" Lg 4
	11 01107G01 Pan Head Torx Screw (SS), #8 x .63" Lg 4
	12 *** Seat Bottom Assembly (Includes Item 15, 18 - 26) 1 629269G1701 Oyster 629269G1703 Tan 629269G1704 Gray 629269G1706 Black 629269G1707 Brown
	13 *** Seat Bottom Assembly (Includes Item 16, 18 - 25) 1 629269G1709 White/Blue 629269G1710 Red/Black 629269G1711 White/Red 629269G1712 White/Black 629269G1713 White/Yellow 629269G1714 Gray/Black 629269G1715 Oyster/Garnet
	14 *** Seat Bottom Assembly (Includes Items 17 - 25) 1 629269G0708 Special
	15 *** Vinyl Seat Cover 1 71624G03 Oyster 71624G04 Tan 71624G02 Gray 71624G07 Black 71624G06 Brown
	16 *** Vinyl Seat Cover 1 604912G0102 White/Blue 604912G0103 White/Red 604916G0104 White/Black 604916G0108 White/Yellow 604916G0704 Grey/Black 604916G0506 Oyster/Garnet
	17 *** Vinyl Seat Bottom Cover 1 71650G05 Special
	18 71625G01 Seat Bottom Padding 1
	19 71610G01 Seat Hinge 2
	20 00720G08 Flat Head Phillips Screw, #12 -14 x 1" Lg 6
	21 649851 Seat Bottom Base 1
	22 617645 Hip Restraint (Driver Side) 1
	23 617644 Hip Restraint (Passenger Side) 1
	24 615417 Button Head Torx Bolt, M10 - 1.5 x 25mm Lg 8
	25 645493 Seat Bottom 1
	26 71012G01 Vinyl Trim (Seat Bottom) 1
	27 70864G01 T-knob Stud, 1/4" - 20 x 1" Lg 2
	1 71751G0* Seat Back Assembly (Includes Items 2 - 8 ) 1 71751G02 Gray 71751G03 Oyster 71751G04 Tan 71751G06 Brown 71751G07 Black 604908 White/Blue 604907 White/Red 615838 White/Black 620794 White/Yellow 620796 Gray/Black 615837 Oyster/Garnet 606828 R...
	2 71753G0* Vinyl Seat Back Cover 1 71753G03 Oyster 71753G04 Tan 71753G07 Black 604916G0103 White/Red 604916G0102 White/Blue 604916G0104 White/Black 604916G0108 White/Yellow 604916G0704 Gray/Black 604916G0304 Red/Black 604916G0506 Oyster/Garnet 71753G...
	3 71752G01 Seat Back Rear Cover 1
	4 71754G01 Foam Padding 1
	5
	6 648271 Pan Head Torx Screw (SS), #8 - 15 x 1" Lg
	7 645021 Seat Back Base 1
	8 01107G01 Torx Screw, #8 x 5/8" Lg 4
	9
	10 00661G8 Hex Head Bolt, 1/4" - 20 x 1/2" Lg 4
	11 00664G7 Lock Washer, .255" x .263" 4
	12
	13 629269G0* Seat Bottom Assembly (Includes Items 14 - 23) 1 629269G0103 Tan 629269G0104 Gray 629269G0101 Oyster 629269G0106 Black 629269G0109 White/Blue 629269G0107 Brown 629269G0112 White/Black 629269G0113 White/Yellow 629269G0115 Oyster/Garnet 629...
	14 71602G0* Vinyl Seat Bottom Cover 1 71602G02 Gray 71602G03 Oyster 71602G04 Tan 71602G06 Black 71602G07 Brown 604912G0102 White/Blue 604912G0104 White/Black 604912G0103 White/Red 604912G0108 White/Yellow 604912G0506 Oyster/Garnet 604912G0704 Gray/Black
	15 71603G02 Foam Padding (Seat Bottom) 1
	16 71610G01 Seat Hinge 2
	17 00720G08 Flat Head Phillips Screw, #12 -14 x 1" Lg 6
	18 17074G1 Rubber Pad 2
	19 71012G01 Vinyl Trim (Seat Bottom) 1
	20 645492 Seat Bottom 1
	21 617644 Hip Restraint (Driver Side) 1
	22 617645 Hip Restraint (Passenger Side) 1
	23 615417 Button Head Torx Bolt, M10 - 1.5 x 25mm Lg 8
	1 634184 Handrail Kit, Flip-flop Seat (Includes Items 2 - 6) 1
	2 634185 Footrest Handle Weldment 1
	3 19859G1 Square Cap Tube, 3/4" 2
	4 00427G8 Hex Head Bolt, 3/8" - 16 x 2" Lg, Grade 5 4
	5 614221 Flat Washer, 3/8" 8
	6 11098G5 Lock Nut, 3/8" - 16 4
	7
	8
	9
	10 *** Flip Flop Seat Bottom (Includes Items 11 - 15) 1 628058G01 Oyster 628058G03 Tan 628058G04 Gray 628058G06 Black 628058G07 Brown 628058G09 White/Blue 628058G10 Red/Black 628058G11 White/Red 628058G12 White/Black 628058G13 White/Yellow 628058G14 ...
	11 634190 Deck Board Assembly 1
	12 16705G1 Truss Head Phillips Screw (Ss), 1/4" - 20 x 1" Lg 5
	13 617402 Seat Strap 1
	14 00559G7 Flat Washer, 1/4" 1
	15 *** Seat Bottom Assembly (Includes Items 16 - 18) 1 632837G01 Oyster 632837G03 Tan 632837G04 Grey 632837G06 Black 632837G07 Brown 632837G09 White/Blue 632837G10 Red/Black 632837G11 White/Red 632837G12 White/Black 632837G13 White/Yellow 632837G14 G...
	16 *** Vinyl Seat Bottom 1 615646 Oyster 615647 Tan 617892 Gray 615648 Black 617893 Brown 611125 Whit/Blue 611135 Red/Black 611126 White/Red 611130 White/Black 611127 White/Yellow 611137 Gray/Black 611136 Oyster/Ruby
	17 617401 Foam Padding (Seat Bottom) 1
	18 645820 Seat Bottom 1
	19
	20
	21 00427G6 Hex Head Bolt, 3/8" - 16 x 1.75" Lg, Grade 5 1
	22 00427G2 Hex Head Bolt, 3/8" - 16 x 1.25" Lg, Grade 5 2
	23 00427G4 Hex Head Bolt, 3/8" - 16 x 1.5" Lg, Grade 5 3
	24 00428G8 Hex Head Bolt, 3/8" - 16 x 3.25" Lg, Grade 5 1
	25 16705G9 Truss Head Phillips Screw (Ss), 1/4" - 20 x 1.25" Lg 4
	26 614221 Flat Washer, 3/8" 12
	27 00559G7 Flat Washer, 1/4" 4
	28 11098G5 Lock Nut, 3/8" - 16 5
	29 11027G5 Flanged Lock Nut, 3/8" - 16 2
	30 14390G4 Lock Nut, 1/4" - 20 4
	31 19853G1 Square Cap Tube, 1" 2
	32 01006G01 Hex Head Bolt, 3/8" - 16 x 1.25" Lg 2
	33 71204G01 Hex Head Bolt, 1/4" - 20 x 7/8" Lg 8
	34 634178 Seat Back Support 2
	35 634179 Footrest Weldment 1
	36 634175 Armrest (Rear Seat) 2
	37 634174 Seat Frame Support 2
	38 634180 Seat Frame Weldment 1
	1 679973 Lock Out Weldment 1
	2 601326 Button Head Torx Bolt, M6 - 1 x 20mm Lg 1
	3 601476 Flanged Lock Nut, M6 1
	1 72647G01 Bed Assembly (Includes Items 2 -11) 1
	2 72648G01 Plastic Bed, 36" 1
	3 73454G01 Pivot Shaft 2
	4 73460G01 Shoulder Bolt, .350" Dia x 1/4" - 20 x 3/4" Lg 2
	5 72649G01 Tailgate 1
	6 73450G01 Bowed Angle 1
	7 16705G2 Pan Head Phillips Screw (SS), 1/4" - 20 x 5/8" Lg 4
	8 73449G01 Tailgate Cap 1
	9 73455G02 Tailgate Cable 1
	10 16816G5 Ratchet Rivet, .187 x .550 4
	11 00415G2 Hex Head Bolt, 1/4" - 20 x 1 1/4" Lg, Grade 5 2
	1 70113G01 Adjustable Rubber Bumper 2
	2 11027G1 Lock Nut, 5/16" - 18 2
	3
	4
	5 607072 Bed Latch 1
	6 71538G01 Latch Torsion Spring 1
	7 652442G03 Keeper Plate 2
	8 652440G03 Retainer Bracket 1
	9 01118G01 Hex Head Bolt, 1/4" - 20 x 5/8" Lg 4
	10
	11 71704G01 Handle Grip 2
	1 74126G01 Rear Support Frame (Driver Side) 1
	2 74126G02 Rear Support Frame (Passenger Side) 1
	3 00427G4 Hex Head Bolt, 3/8" - 16 X 1 1/2" Lg, Grade 5 2
	4 00560G1 Flat Washer, 3/8" 6
	5 11098G5 Lock Nut, 3/8" - 16 4
	6
	7
	8 70364G01 Spacer 2
	9 01006G02 Hex Washer Head Bolt, 3/8" - 16 X 1 1/2" Lg 2
	10 606167 Front Bed Support 2
	11 607093 Bed Support Bracket 2
	12 00439G1 Hex Head Bolt, 5/16"- 18 X 1 1/8" Lg, Grade 5 2
	13
	14 625525 Seat Support 2
	15
	16 635380 Bed Frame 1
	17 01075G02 Hex Washer Head Bolt, 3/8" - 16 X 2.5" Lg 2
	18 00665G8 Hex Head Bolt, 3/8" - 16 X 2" Lg 2
	19 00559G8 Flat Washer, 5/16" 4
	20 11098G6 Lock Nut, 3/8" - 16 2
	21
	22
	23 71571G01 Clevis Pin 2
	24 21683G1 Cotter Pin, 5/32" X 2 13/16" 2
	25 624030 Flanged Bushing 4
	1 74126G01 Rear Support Frame (Driver Side) 1
	2 74126G02 Rear Support Frame (Passenger Side) 1
	3 00426G8 Hex Head Bolt, 3/16" - 16 x 1" Lg, Grade 5 2
	4 00560G1 Flat Washer, 3/8" 8
	5 11098G5 Lock Nut, 3/8" - 16 4
	6 00427G4 Hex Head Bolt, 3/8" - 16 x 1 1/2" Lg, Grade 5 2
	7 655936 Cargo Deckboard 1
	8 16705G9 Truss Head Phillips Screw (SS), 1/4" - 20 x 1 1/4" Lg 8
	9 14390G4 Lock Nut, 1/4" - 20 8
	10 00666G6 Truss Head Thread Forming Screw (SS), #10 - 12 x 3/4" Lg 6
	11 72913G01 Bed Latch Assembly (Includes Items 12 - 15) 1
	12 72912G01 Bed Latch 1
	13 70681G01 Torsion Spring 1
	14 74509G01 Pivot Bracket 1
	15 10387G3 Cotter Pin 1
	16 00100G6 Hex Washer Self Tapping Screw, #10 - 16 x 3/4" Lg 2
	17
	18
	19 34280G01 Cargo Rack, 30.5" 2
	20 34280G02 Cargo Rack, 43" 2
	21 23052G1 Weather Stripping 1
	22 74079G02 Tailgate Retainer Bracket 2
	23 00666G6 Truss Head Thread Forming Screw (SS), #10 - 12 x 3/4" Lg 4
	24 72914G01 Latch Tab Bracket (Passenger Side) 1
	25 625525 Seat Support Weldment 2
	26 70364G01 Spacer Plate 2
	27 70113G01 Adjustable Rubber Bumper 2
	28 635862 Cargo Deck Weldment 1
	29
	30 01006G01 Hex Washer Head Thread Forming Screw, 3/8" - 16 x 1 1/4" Lg 4
	31
	32 00440G4 Hex Head Bolt, 5/16" 18 x 1 1/4" Lg 2
	33 00559G8 Flat Washer, 5/16" 2
	34 17838G1 Nyliner Bushing 4
	35
	36 11098G6 Lock Nut, 5/16" - 18 2
	37 11027G1 Flanged Lock Nut, 5/16" - 18 4
	1 607305 Sun Top Kit, Black (Includes Items 6 - 9, 14) 1
	2 607581 Sun Top Kit, White (Includes Items 6 - 8, 10, 14) 1
	3 617947 Sun Top Kit, White (Includes Items 6, 10, 12 - 14) 1
	4 617950 Sun Top Kit, Black (Includes Items 6, 9, 12 - 14) 1
	5 643404 Sun Top Kit, Tan (Includes Items 6, 11 - 14) 1
	6 75488G01 Front Support 1
	7 75487G02 Rear Support (Driver Side) 1
	8 75487G01 Rear Support (Passenger Side) 1
	9 607258 Sun Top, Black 1
	10 607580 Sun Top, White 1
	11 643212 Sun Top, Tan 1
	12 617943 Rear Support (Driver Side) 1
	13 617942 Rear Support (Passenger Side) 1
	14 608138 Sun Top Hardware Kit (Includes Items 15 - 29) 1
	15 00665G5 Hex Head Bolt (SS), 3/8" - 16 x 1" Lg 4
	16 00679G1 Flat Washer (SS), 3/8" 8
	17 00771G5 Nylon Washer, 3/8" 4
	18 00891G5 Lock Nut, 3/8" - 16 4
	19 19853G1 End Cap, 1" Sq 2
	20 01035G02 Hex Washer Head Bolt, 5/16" - 18 x 2 1/2" Lg, Grade 5 2
	21 00565G8 Lock Washer, 5/16" 4
	22 75048G01 Spacer, 1/2" 2
	23 00879G1 Flat Washer, 3/8" 4
	24 00685G10 Hex Head Bolt, 5/16" - 18 x 2.75" Lg 2
	25 00907G2 Flat Washer (SS), 5/16" 6
	26 11098G6 Lock Nut, 5/16" - 18 6
	27 00440G2 Hex Head Bolt, 5/16" - 18 x 2 1/4" Lg, Grade 5 2
	28 00660G8 Flat Washer (SS), 5/16" 6
	29 00685G11 Hex Head Bolt (SS), 5/16" - 18 x 3 1/4" Lg 4
	30 607255 Windshield Kit (Includes Item 31) 1
	31 615661 Sash, 12" 2
	1 19528G2 Rear View Mirror Kit (Includes Items 2 - 4) 1
	2 19496G1 Rear View Mirror 1
	3 19502G2 Support Bracket 1
	4 19527G1 Pan Head Screw, # 8 - 32 X 5/8" LG 1
	5
	6 601379 Rear View Mirror (Five Panel Kit) (Not Illustrated) 1
	1 606240 Wheel and Tire Assembly, Speedracer, Driver Side (Includes Items 2 - 4) 1
	2 606139 Tire, 10 x 7 1
	3 606152 Rim 1
	4 604915 Valve Stem 1
	5 606179 Wheel and Tire Assembly, Speedracer, Passenger Side (Includes Items 6 - 8) 1
	6 606139 Tire, 10 x 7 1
	7 606152 Rim 1
	8 604915 Valve Stem 1
	9 605310 Lug Nut, 1/2'' - 20 4
	10 608910 Diamond Wheel Cap 1
	1 662185 Console Safety Label 1
	2 605435 Steering Wheel Decal 1
	3 619206 Cowl Decal 1
	4 671333 Side Decal (Driver Side) 1
	5 671334 Side Decal (Passenger Side) 1
	6 74443G01 Anti Rollback Decal 1
	7 610631 Clays Bed Decal 1
	8
	9 662186 Operator Instruction Label (For CE Vechicles only) 1
	1 614068 Authorized Representative Label 1
	2 28203G01 Battery Warning Decal 1

	SP_677966_SEATING.pdf
	1 648313GXX Seat Pod (See HOW TO USE Section for COLOR CODES) 1
	2 674210GXX Seat Pod (See HOW TO USE Section for COLOR CODES) 1
	3 657681 Rear Seat Support Weldment 1
	4 654767 Seat Support Weldment 1
	5 648523 Seat Back Support Tube 2
	6
	7
	8 71609G01 Hinge Plate 2
	9 10570G11 Rivet (SS), 3/16" x .70" Lg 4
	10
	11
	12 71055G01 Rivet (Aluminum), 3/16" x 1" Lg 3
	13
	14 00439G8 Hex Head Bolt (SS), 5/16" - 18 x 2" Lg, Grade 5 2
	15 00675G1 Flat Washer (SS), .398" I.D. x 1.25" O.D. x .115" Lg 2
	16 71883G01 Flat Washer (Rubber), .625" I.D. x 1.50" O.D. x .312" Lg 2
	17 23726G9 Spacer, .312" I.D. x .562" O.D. x .750" Lg 2
	18 11098G6 Lock Nut, 5/16" - 18 4
	19
	20
	21 00762G6 Truss Head Phillips Screw (SS), 5/16" - 18 x 3/4" Lg 4
	22
	23 32805G6 Trim, 118" Lg 1
	24 00660G5 Flat Washer, #10 3
	25 01110G01 Flat Washer, 1/4" 3
	26 00439G8 Hex Head Bolt (SS), 5/16" - 18 x 2" Lg, Grade 5 1
	27 00675G1 Flat Washer (SS), .398" I.D. x 1.25" O.D. x .115" Lg 1
	28 71883G01 Flat Washer (Rubber), .625" I.D. x 1.50" O.D. x .312" Lg 1
	29 23726G9 Spacer, .312" I.D. x .562" O.D. x .750" Lg 1
	30 11098G6 Lock Nut, 5/16" - 18 3
	1 71632G01 Hand Grip Weldment 4
	2 71204G02 Hex Washer Head Bolt with Patch Lock, 1/4" - 20 x 2" Lg 4
	3 *** Seat Back Assembly (Includes Item 5, 7 - 10) 2 606828 Red/Black 604908 White/Blue 604907 White/Red 615838 White/Black 620794 White/Yellow 620796 Gray/Black 615837 Oyster/Garnet
	4 *** Seat Back Assembly (Includes Item 6 - 9, 11) 2 71751G02 Gray 71751G03 Oyster 71751G04 Tan 71751G06 Brown 71751G07 Black
	5 *** Vinyl Seat Back Cover 1 604916G0304 Red/Black 604916G0102 White/Blue 604916G0103 White/Red 604916G0104 White/Black 604916G0108 White/Yellow 604916G0704 Grey/Black 604916G0506 Oyster/Garnet
	6 *** Vinyl Seat Back Cover 1 71753G02 Gray 71753G03 Oyster 71753G04 Tan 71753G06 BROWN 71753G07 Black
	7 71752G01 Rear Seat Back Cover 1
	8 71754G01 Seat Back Padding 1
	9 645021 Seat Back Base 1
	10 648271 Pan Head Torx Screw (SS), #8 - 15 x 1" Lg 4
	11 01107G01 Pan Head Torx Screw (SS), #8 x .63" Lg 4
	12 *** Seat Bottom Assembly (Includes Item 15, 18 - 26) 1 629269G1701 Oyster 629269G1703 Tan 629269G1704 Gray 629269G1706 Black 629269G1707 Brown
	13 *** Seat Bottom Assembly (Includes Item 16, 18 - 25) 1 629269G1709 White/Blue 629269G1710 Red/Black 629269G1711 White/Red 629269G1712 White/Black 629269G1713 White/Yellow 629269G1714 Gray/Black 629269G1715 Oyster/Garnet
	14 *** Seat Bottom Assembly (Includes Items 17 - 25) 1 629269G0708 Special
	15 *** Vinyl Seat Cover 1 71624G03 Oyster 71624G04 Tan 71624G02 Gray 71624G07 Black 71624G06 Brown
	16 *** Vinyl Seat Cover 1 604912G0102 White/Blue 604912G0103 White/Red 604916G0104 White/Black 604916G0108 White/Yellow 604916G0704 Grey/Black 604916G0506 Oyster/Garnet
	17 *** Vinyl Seat Bottom Cover 1 71650G05 Special
	18 71625G01 Seat Bottom Padding 1
	19 71610G01 Seat Hinge 2
	20 00720G08 Flat Head Phillips Screw, #12 -14 x 1" Lg 6
	21 649851 Seat Bottom Base 1
	22 617645 Hip Restraint (Driver Side) 1
	23 617644 Hip Restraint (Passenger Side) 1
	24 615417 Button Head Torx Bolt, M10 - 1.5 x 25mm Lg 8
	25 645493 Seat Bottom 1
	26 71012G01 Vinyl Trim (Seat Bottom) 1
	27 70864G01 T-knob Stud, 1/4" - 20 x 1" Lg 2
	1 71751G0* Seat Back Assembly (Includes Items 2 - 8 ) 1 71751G02 Gray 71751G03 Oyster 71751G04 Tan 71751G06 Brown 71751G07 Black 604908 White/Blue 604907 White/Red 615838 White/Black 620794 White/Yellow 620796 Gray/Black 615837 Oyster/Garnet 606828 R...
	2 71753G0* Vinyl Seat Back Cover 1 71753G03 Oyster 71753G04 Tan 71753G07 Black 604916G0103 White/Red 604916G0102 White/Blue 604916G0104 White/Black 604916G0108 White/Yellow 604916G0704 Gray/Black 604916G0304 Red/Black 604916G0506 Oyster/Garnet 71753G...
	3 71752G01 Seat Back Rear Cover 1
	4 71754G01 Foam Padding 1
	5
	6 648271 Pan Head Torx Screw (SS), #8 - 15 x 1" Lg
	7 645021 Seat Back Base 1
	8 01107G01 Torx Screw, #8 x 5/8" Lg 4
	9
	10 00661G8 Hex Head Bolt, 1/4" - 20 x 1/2" Lg 4
	11 00664G7 Lock Washer, .255" x .263" 4
	12
	13 629269G0* Seat Bottom Assembly (Includes Items 14 - 23) 1 629269G0103 Tan 629269G0104 Gray 629269G0101 Oyster 629269G0106 Black 629269G0109 White/Blue 629269G0107 Brown 629269G0112 White/Black 629269G0113 White/Yellow 629269G0115 Oyster/Garnet 629...
	14 71602G0* Vinyl Seat Bottom Cover 1 71602G02 Gray 71602G03 Oyster 71602G04 Tan 71602G06 Black 71602G07 Brown 604912G0102 White/Blue 604912G0104 White/Black 604912G0103 White/Red 604912G0108 White/Yellow 604912G0506 Oyster/Garnet 604912G0704 Gray/Black
	15 71603G02 Foam Padding (Seat Bottom) 1
	16 71610G01 Seat Hinge 2
	17 00720G08 Flat Head Phillips Screw, #12 -14 x 1" Lg 6
	18 17074G1 Rubber Pad 2
	19 71012G01 Vinyl Trim (Seat Bottom) 1
	20 645492 Seat Bottom 1
	21 617644 Hip Restraint (Driver Side) 1
	22 617645 Hip Restraint (Passenger Side) 1
	23 615417 Button Head Torx Bolt, M10 - 1.5 x 25mm Lg 8
	1 634184 Handrail Kit, Flip-flop Seat (Includes Items 2 - 6) 1
	2 634185 Footrest Handle Weldment 1
	3 19859G1 Square Cap Tube, 3/4" 2
	4 00427G8 Hex Head Bolt, 3/8" - 16 x 2" Lg, Grade 5 4
	5 614221 Flat Washer, 3/8" 8
	6 11098G5 Lock Nut, 3/8" - 16 4
	7
	8
	9
	10 *** Flip Flop Seat Bottom (Includes Items 11 - 15) 1 628058G01 Oyster 628058G03 Tan 628058G04 Gray 628058G06 Black 628058G07 Brown 628058G09 White/Blue 628058G10 Red/Black 628058G11 White/Red 628058G12 White/Black 628058G13 White/Yellow 628058G14 ...
	11 634190 Deck Board Assembly 1
	12 16705G1 Truss Head Phillips Screw (Ss), 1/4" - 20 x 1" Lg 5
	13 617402 Seat Strap 1
	14 00559G7 Flat Washer, 1/4" 1
	15 *** Seat Bottom Assembly (Includes Items 16 - 18) 1 632837G01 Oyster 632837G03 Tan 632837G04 Grey 632837G06 Black 632837G07 Brown 632837G09 White/Blue 632837G10 Red/Black 632837G11 White/Red 632837G12 White/Black 632837G13 White/Yellow 632837G14 G...
	16 *** Vinyl Seat Bottom 1 615646 Oyster 615647 Tan 617892 Gray 615648 Black 617893 Brown 611125 Whit/Blue 611135 Red/Black 611126 White/Red 611130 White/Black 611127 White/Yellow 611137 Gray/Black 611136 Oyster/Ruby
	17 617401 Foam Padding (Seat Bottom) 1
	18 645820 Seat Bottom 1
	19
	20
	21 00427G6 Hex Head Bolt, 3/8" - 16 x 1.75" Lg, Grade 5 1
	22 00427G2 Hex Head Bolt, 3/8" - 16 x 1.25" Lg, Grade 5 2
	23 00427G4 Hex Head Bolt, 3/8" - 16 x 1.5" Lg, Grade 5 3
	24 00428G8 Hex Head Bolt, 3/8" - 16 x 3.25" Lg, Grade 5 1
	25 16705G9 Truss Head Phillips Screw (Ss), 1/4" - 20 x 1.25" Lg 4
	26 614221 Flat Washer, 3/8" 12
	27 00559G7 Flat Washer, 1/4" 4
	28 11098G5 Lock Nut, 3/8" - 16 5
	29 11027G5 Flanged Lock Nut, 3/8" - 16 2
	30 14390G4 Lock Nut, 1/4" - 20 4
	31 19853G1 Square Cap Tube, 1" 2
	32 01006G01 Hex Head Bolt, 3/8" - 16 x 1.25" Lg 2
	33 71204G01 Hex Head Bolt, 1/4" - 20 x 7/8" Lg 8
	34 634178 Seat Back Support 2
	35 634179 Footrest Weldment 1
	36 634175 Armrest (Rear Seat) 2
	37 634174 Seat Frame Support 2
	38 634180 Seat Frame Weldment 1
	1 679973 Lock Out Weldment 1
	2 601326 Button Head Torx Bolt, M6 - 1 x 20mm Lg 1
	3 601476 Flanged Lock Nut, M6 1

	SP_677966_FRONT COVER.pdf
	72V AC EXPRESS S6
	Service Parts Manual
	ISSUED JULY 2018
	REVISED AUGUST 2018
	677966 - B


	SP_677966_FRONT COVER.pdf
	72V AC EXPRESS S6
	Service Parts Manual
	ISSUED JULY 2018
	REVISED AUGUST 2019
	677966 - H


	SP_677966_FRONT COVER.pdf
	72V AC EXPRESS S6
	Service Parts Manual
	ISSUED JULY 2018
	REVISED SEPTEMBER 2019
	677966 - J


	SP_677966_HOW TO USE.pdf
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	3. COLOR CODE FOR BODY COMPONENTS
	HOW TO USE THE SERVICE PARTS MANUAL
	HOW TO USE THE SERVICE PARTS MANUAL

	SP_677966_TRUCK BED.pdf
	1 72647G01 Bed Assembly (Includes Items 2 -11) 1
	2 72648G01 Plastic Bed, 36" 1
	3 73454G01 Pivot Shaft 2
	4 73460G01 Shoulder Bolt, .350" Dia x 1/4" - 20 x 3/4" Lg 2
	5 72649G01 Tailgate 1
	6 73450G01 Bowed Angle 1
	7 16705G2 Pan Head Phillips Screw (SS), 1/4" - 20 x 5/8" Lg 4
	8 73449G01 Tailgate Cap 1
	9 73455G02 Tailgate Cable 1
	10 16816G5 Ratchet Rivet, .187 x .550 4
	11 00415G2 Hex Head Bolt, 1/4" - 20 x 1 1/4" Lg, Grade 5 2
	1 70113G01 Adjustable Rubber Bumper 2
	2 11027G1 Lock Nut, 5/16" - 18 2
	3
	4
	5 607072 Bed Latch 1
	6 71538G01 Latch Torsion Spring 1
	7 652442G03 Keeper Plate 2
	8 652440G03 Retainer Bracket 1
	9 01118G01 Hex Head Bolt, 1/4" - 20 x 5/8" Lg 4
	10
	11 71704G01 Handle Grip 2
	1 74126G01 Rear Support Frame (Driver Side) 1
	2 74126G02 Rear Support Frame (Passenger Side) 1
	3 00427G4 Hex Head Bolt, 3/8" - 16 X 1 1/2" Lg, Grade 5 2
	4 00560G1 Flat Washer, 3/8" 6
	5 11098G5 Lock Nut, 3/8" - 16 4
	6
	7
	8 70364G01 Spacer 2
	9 01006G02 Hex Washer Head Bolt, 3/8" - 16 X 1 1/2" Lg 2
	10 606167 Front Bed Support 2
	11 607093 Bed Support Bracket 2
	12 00439G1 Hex Head Bolt, 5/16"- 18 X 1 1/8" Lg, Grade 5 2
	13
	14 625525 Seat Support 2
	15
	16 635380 Bed Frame 1
	17 01075G02 Hex Washer Head Bolt, 3/8" - 16 X 2.5" Lg 2
	18 00665G8 Hex Head Bolt, 3/8" - 16 X 2" Lg 2
	19 00559G8 Flat Washer, 5/16" 4
	20 11098G6 Lock Nut, 3/8" - 16 2
	21
	22
	23 71571G01 Clevis Pin 2
	24 21683G1 Cotter Pin, 5/32" X 2 13/16" 2
	25 624030 Flanged Bushing 4
	1 74126G01 Rear Support Frame (Driver Side) 1
	2 74126G02 Rear Support Frame (Passenger Side) 1
	3 00426G8 Hex Head Bolt, 3/16" - 16 x 1" Lg, Grade 5 2
	4 00560G1 Flat Washer, 3/8" 8
	5 11098G5 Lock Nut, 3/8" - 16 4
	6 00427G4 Hex Head Bolt, 3/8" - 16 x 1 1/2" Lg, Grade 5 2
	7 655936 Cargo Deckboard 1
	8 16705G9 Truss Head Phillips Screw (SS), 1/4" - 20 x 1 1/4" Lg 8
	9 14390G4 Lock Nut, 1/4" - 20 8
	10 00666G6 Truss Head Thread Forming Screw (SS), #10 - 12 x 3/4" Lg 6
	11 72913G01 Bed Latch Assembly (Includes Items 12 - 15) 1
	12 72912G01 Bed Latch 1
	13 70681G01 Torsion Spring 1
	14 74509G01 Pivot Bracket 1
	15 10387G3 Cotter Pin 1
	16 00100G6 Hex Washer Self Tapping Screw, #10 - 16 x 3/4" Lg 2
	17
	18
	19 34280G01 Cargo Rack, 30.5" 2
	20 34280G02 Cargo Rack, 43" 2
	21 23052G1 Weather Stripping 1
	22 74079G02 Tailgate Retainer Bracket 4
	23 00666G6 Truss Head Thread Forming Screw (SS), #10 - 12 x 3/4" Lg 8
	24 72914G01 Latch Tab Bracket (Passenger Side) 1
	25 625525 Seat Support Weldment 2
	26 70364G01 Spacer Plate 2
	27 70113G01 Adjustable Rubber Bumper 2
	28 635862 Cargo Deck Weldment 1
	29
	30 01006G01 Hex Washer Head Thread Forming Screw, 3/8" - 16 x 1 1/4" Lg 4
	31
	32 00440G4 Hex Head Bolt, 5/16" 18 x 1 1/4" Lg 2
	33 00559G8 Flat Washer, 5/16" 2
	34 17838G1 Nyliner Bushing 4
	35
	36 11098G6 Lock Nut, 5/16" - 18 2
	37 11027G1 Flanged Lock Nut, 5/16" - 18 4

	SP_677966_SEATING.pdf
	1 648313GXX Seat Pod (See HOW TO USE Section for COLOR CODES) 1
	2 674210GXX Seat Pod (See HOW TO USE Section for COLOR CODES) 1
	3 657681 Rear Seat Support Weldment 1
	4 654767 Seat Support Weldment 1
	5 648523 Seat Back Support Tube (For Vehicles Manufactured Before August 17, 2019) 2
	6 694377 Seat Back Support Tube (For Vehicles Manufactured After August 17, 2019) 2
	7
	8 71609G01 Hinge Plate 2
	9 10570G11 Rivet (SS), 3/16" x .70" Lg 4
	10
	11
	12 71055G01 Rivet (Aluminum), 3/16" x 1" Lg 3
	13
	14 00439G8 Hex Head Bolt (SS), 5/16" - 18 x 2" Lg, Grade 5 2
	15 00675G1 Flat Washer (SS), .398" I.D. x 1.25" O.D. x .115" Lg 2
	16 71883G01 Flat Washer (Rubber), .625" I.D. x 1.50" O.D. x .312" Lg 2
	17 23726G9 Spacer, .312" I.D. x .562" O.D. x .750" Lg 2
	18 11098G6 Lock Nut, 5/16" - 18 4
	19
	20
	21 00762G6 Truss Head Phillips Screw (SS), 5/16" - 18 x 3/4" Lg 4
	22 11098G6 Lock Nut, 5/16" - 18 3
	23 32805G6 Trim, 118" Lg 1
	24 00660G5 Flat Washer, #10 3
	25 01110G01 Flat Washer, 1/4" 3
	26 00439G8 Hex Head Bolt (SS), 5/16" - 18 x 2" Lg, Grade 5 1
	27 00675G1 Flat Washer (SS), .398" I.D. x 1.25" O.D. x .115" Lg 1
	28 71883G01 Flat Washer (Rubber), .625" I.D. x 1.50" O.D. x .312" Lg 1
	29 23726G9 Spacer, .312" I.D. x .562" O.D. x .750" Lg 1
	1 679973 Lock Out Weldment 1
	2 601326 Button Head Torx Bolt, M6 - 1 x 20mm Lg 1
	3 601476 Flanged Lock Nut, M6 1
	1 71632G01 Hand Grip Weldment 1
	2 71204G02 Hex Washer Head Bolt with Patch Lock, 1/4" - 20 x 2" Lg 4
	3
	4 *** Seat Back Assembly (Includes Item 6 - 10) 2 71751G02 Gray 71751G03 Oyster 71751G04 Tan 71751G07 Black
	5 *** Seat Back Assembly (Includes Item 6 - 9, 11) 2 10000520G0114 Gray/Black 10000520G0122 White/Beige
	6 *** Vinyl Seat Back Cover 1 71753G02 Gray 71753G03 Oyster 71753G04 Tan 71753G07 Black 10004901G14 Gray/Black 10000417G22 White/Beige
	7 71752G01 Rear Seat Back Cover 1
	8 71754G01 Seat Back Padding 1
	9 645021 Seat Back Base 1
	10 01107G01 Pan Head Torx Screw (SS), #8 x .63" Lg 4
	11 648271 Pan Head Torx Screw (SS), #8 - 15 x 1" Lg 4
	12 *** Seat Bottom Assembly (Includes Item 15, 18 - 26) 1 629269G1701 Oyster 629269G1703 Tan 629269G1704 Gray 629269G1706 Black 629269G3114 Gray/Black 629269G3122 White/Beige
	13 *** Seat Bottom Assembly (Includes Item 15, 19, 20 & 22 - 24) 1 629269G2518 Mushroom 629269G2521 Black
	14
	15 *** Vinyl Seat Cover 1 71624G03 Oyster 71624G04 Tan 71624G02 Gray 71624G07 Black 693086G18 Mushroom 693086G21 Black 10004898G14 Gray/Black 10000415G22 White/Beige
	16
	17
	18 71625G01 Seat Bottom Padding 1
	19 71610G01 Seat Hinge 2
	20 00720G08 Flat Head Phillips Screw, #12 -14 x 1" Lg 6
	21 649851 Seat Bottom Base 1
	22 617645 Hip Restraint (Driver Side) 1
	23 617644 Hip Restraint (Passenger Side) 1
	24 615417 Button Head Torx Bolt, M10 - 1.5 x 25mm Lg 8
	25
	26
	27 70864G01 T-knob Stud, 1/4" - 20 x 1" Lg 2
	28
	29 *** Seat Back Assembly 1 654084G18 Mushroom 654084G21 Black
	30
	31 697694 Tube Cap 2
	1 *** Seat Back Assembly (Includes Items 2 - 9) 1 632818G01 Oyster 632818G03 Tan 632818G04 Gray 632818G06 Black
	2 634178 Support Weldment 1
	3 71204G01 Hex Washer Head Bolt With Patch Lock, 1/4" - 20 x .875" Lg 4
	4 *** Seat Back Assembly (Includes Items 5 - 9) 2 71751G03 Oyster 71751G04 Tan 71751G02 Gray 71751G07 Black
	5 71752G01 Cover (Plastic) 1
	6 71754G01 Padding (Foam) 1
	7 645021 Base Assembly 1
	8 01107G01 Pan Head Torx Screw, #8 x .63" Lg 4
	9 *** Vinyl Cover 1 71753G02 Gray 71753G03 Oyster 71753G04 Tan 71753G07 Black
	10 *** Premium Seat Back Assembly (Includes Items 2 - 3, 11) 1 692961G18 Mushroom 692961G21 Premium Black 10000522G0114 Gray/Black 10000522G0122 White/Beige
	11 *** Seat Back Assembly 2 654084G18 Mushroom 654084G21 Premium Black 10000520G0114 Gray/Black 10000520G0122 White/Beige
	12 00661G8 Hex Head Bolt, 1/4" - 20 x 1/2" Lg 4
	13 00664G7 Lock Washer (SS), 0.255" 4
	14
	15 01006G01 Hex Washer Head Thread Forming Screw, 3/8" - 16 x 1.25" Lg 2
	16 *** Seat Bottom Assembly (Includes Items 17 - 26) 1 629269G0101 Oyster 629269G0103 Tan 629269G0104 Gray 629269G0106 Black 629269G3014 Gray/Black 629269G3022 White/Beige
	17 00720G08 Flat Head Phillips Tapping Screw, #12 - 14 x 1" Lg 6
	18 17074G1 Soiling Slab 2
	19 615417 Button Head Torx Bolt, M10 - 1.5 x 25mm Lg 4
	20 617644 Hip Restraint (Passenger Side) 1
	21 617645 Hip Restraint (Driver Side) 1
	22 645492 Base 1
	23 71012G01 Trim (Polypropylene) 1
	24 *** Vinyl Cover 1 71602G02 Gray 71602G03 Oyster 71602G04 Tan 71602G06 Black 10004900G14 Gray/Black 10000416G22 White/Beige
	25 71603G02 Padding (Foam) 1
	26 71610G01 Seat Hinge 2
	27 *** Premium Seat Bottom Assembly (Includes Items 17 - 23, 25 - 26 and 28) 1 629269G2818 Mushroom 629269G2821 Black
	28 *** Vinyl Cover 1 654085G18 Mushroom 654085G21 Premium Black
	29
	30 *** Flip Seat Bottom Assembly (Includes Item 33 - 35) 1 699321G01 Oyster 699321G03 Tan 699321G04 Gray 699321G06 Black 699321G14 Gray/Black 699321G22 White/Beige
	31
	32
	33 669061 Seat Bottom 1
	34 699297 Seat Bottom (Foam) 1
	35 *** Seat Bottom (Vinyl) 1 615646 Oyster 615647 Tan 617892 Gray 615648 Black 10004899G14 Gray/Black 10000413G22 White/Beige
	36 *** Flip Seat Bottom Assembly (Premium) 1 600082G18 Mushroom 600082G21 Black
	1 634174 Seat Frame Support 2
	2 00427G6 Hex Head Bolt, 3/8" - 16 x 1 3/4" Lg, Grade 5 2
	3 634180 Seat Frame Weldment 1
	4 00427G2 Hex Head Bolt, 3/8" - 16 x 1 1/4" Lg, Grade 5 4
	5 00427G4 Hex Head Bolt, 3/8" - 16 x 1 1/2" Lg, Grade 5 6
	6 00428G8 Hex Head Bolt, 3/8" - 16 x 2 1/4" Lg 2
	7 16705G9 Truss Head Phillips Screw (SS), 1/4" - 20 x 1 1/4" Lg 4
	8 614221 Flat Washer, 3/8" 8
	9 00559G7 Flat Washer, 1/4" 4
	10 11098G5 Lock Nut, 3/8" - 16 4
	11 11027G5 Lock Nut, 3/8" - 16 4
	12 14390G4 Lock Nut, 1/4" - 20 4
	13 19853G1 Square Tube Cap, 1" 2
	14 634184 Handrail Kit, Flip Flop Seat (Includes Items 15 - 19) 1
	15 19859G1 Square Tube Cap, 3/4" 2
	16 634185 Footrest Handle Weldment 1
	17 00427G8 Hex Head Bolt, 3/8" - 16 x 2" Lg, Grade 5 4
	18 614221 Flat Washer, 3/8" 8
	19 11098G5 Lock Nut, 3/8" - 16 4
	20 11098G5 Lock Nut, 3/8" - 16 4
	21 11098G5 Lock Nut, 3/8" - 16 2
	22 634175 Rear Seat Arm Rest 2
	23 634179 Footrest Weldment 1
	24 614221 Flat Washer, 3/8" 4
	25 614221 Flat Washer, 3/8" 8
	26 614221 Flat Washer, 3/8" 4
	27 600118 Flip Seat Assembly (Includes Items 28 - 31) 1
	28 634190 Deck Board Assembly 1
	29 16705G1 Truss Head Phillips Screw (SS), 1/4" - 20 x 1" Lg 5
	30 00559G7 Flat Washer, 1/4" 1
	31 617402 Seat Strap 1

	SP_677966_SEATING.pdf
	1 648313GXX Seat Pod (See HOW TO USE Section for COLOR CODES) 1
	2 674210GXX Seat Pod (See HOW TO USE Section for COLOR CODES) 1
	3 657681 Rear Seat Support Weldment 1
	4 654767 Seat Support Weldment 1
	5 648523 Seat Back Support Tube (For Vehicles Manufactured Before August 17, 2019) 2
	6 694377 Seat Back Support Tube (For Vehicles Manufactured After August 17, 2019) 2
	7
	8 71609G01 Hinge Plate 2
	9 10570G11 Rivet (SS), 3/16" x .70" Lg 4
	10
	11
	12 71055G01 Rivet (Aluminum), 3/16" x 1" Lg 3
	13
	14 00439G8 Hex Head Bolt (SS), 5/16" - 18 x 2" Lg, Grade 5 2
	15 00675G1 Flat Washer (SS), .398" I.D. x 1.25" O.D. x .115" Lg 2
	16 71883G01 Flat Washer (Rubber), .625" I.D. x 1.50" O.D. x .312" Lg 2
	17 23726G9 Spacer, .312" I.D. x .562" O.D. x .750" Lg 2
	18 11098G6 Lock Nut, 5/16" - 18 4
	19
	20
	21 00762G6 Truss Head Phillips Screw (SS), 5/16" - 18 x 3/4" Lg 4
	22 11098G6 Lock Nut, 5/16" - 18 3
	23 32805G6 Trim, 118" Lg 1
	24 00660G5 Flat Washer, #10 3
	25 01110G01 Flat Washer, 1/4" 3
	26 00439G8 Hex Head Bolt (SS), 5/16" - 18 x 2" Lg, Grade 5 1
	27 00675G1 Flat Washer (SS), .398" I.D. x 1.25" O.D. x .115" Lg 1
	28 71883G01 Flat Washer (Rubber), .625" I.D. x 1.50" O.D. x .312" Lg 1
	29 23726G9 Spacer, .312" I.D. x .562" O.D. x .750" Lg 1
	1 679973 Lock Out Weldment 1
	2 601326 Button Head Torx Bolt, M6 - 1 x 20mm Lg 1
	3 601476 Flanged Lock Nut, M6 1
	1 71632G01 Hand Grip Weldment 1
	2 71204G02 Hex Washer Head Bolt with Patch Lock, 1/4" - 20 x 2" Lg 4
	3
	4 *** Seat Back Assembly (Includes Item 6 - 10) 2 71751G02 Gray 71751G03 Oyster 71751G04 Tan 71751G07 Black
	5 *** Seat Back Assembly (Includes Item 6 - 9, 11) 2 10000520G0114 Gray/Black 10000520G0122 White/Beige
	6 *** Vinyl Seat Back Cover 1 71753G02 Gray 71753G03 Oyster 71753G04 Tan 71753G07 Black 10004901G14 Gray/Black 10000417G22 White/Beige
	7 71752G01 Rear Seat Back Cover 1
	8 71754G01 Seat Back Padding 1
	9 645021 Seat Back Base 1
	10 01107G01 Pan Head Torx Screw (SS), #8 x .63" Lg 4
	11 648271 Pan Head Torx Screw (SS), #8 - 15 x 1" Lg 4
	12 *** Seat Bottom Assembly (Includes Item 15, 18 - 26) 1 629269G1701 Oyster 629269G1703 Tan 629269G1704 Gray 629269G1706 Black 629269G3114 Gray/Black 629269G3122 White/Beige
	13 *** Seat Bottom Assembly (Includes Item 15, 19, 20 & 22 - 24) 1 629269G2518 Mushroom 629269G2521 Black
	14
	15 *** Vinyl Seat Cover 1 71624G03 Oyster 71624G04 Tan 71624G02 Gray 71624G07 Black 693086G18 Mushroom 693086G21 Black 10004898G14 Gray/Black 10000415G22 White/Beige
	16
	17
	18 71625G01 Seat Bottom Padding 1
	19 71610G01 Seat Hinge 2
	20 00720G08 Flat Head Phillips Screw, #12 -14 x 1" Lg 6
	21 649851 Seat Bottom Base 1
	22 617645 Hip Restraint (Driver Side) 1
	23 617644 Hip Restraint (Passenger Side) 1
	24 615417 Button Head Torx Bolt, M10 - 1.5 x 25mm Lg 8
	25
	26
	27 70864G01 T-knob Stud, 1/4" - 20 x 1" Lg 2
	28
	29 *** Seat Back Assembly 1 654084G18 Mushroom 654084G21 Black
	30
	31 697694 Tube Cap 2
	1 *** Seat Back Assembly (Includes Items 2 - 9) 1 632818G01 Oyster 632818G03 Tan 632818G04 Gray 632818G06 Black
	2 634178 Support Weldment 1
	3 71204G01 Hex Washer Head Bolt With Patch Lock, 1/4" - 20 x .875" Lg 4
	4 *** Seat Back Assembly (Includes Items 5 - 9) 2 71751G03 Oyster 71751G04 Tan 71751G02 Gray 71751G07 Black
	5 71752G01 Cover (Plastic) 1
	6 71754G01 Padding (Foam) 1
	7 645021 Base Assembly 1
	8 01107G01 Pan Head Torx Screw, #8 x .63" Lg 4
	9 *** Vinyl Cover 1 71753G02 Gray 71753G03 Oyster 71753G04 Tan 71753G07 Black
	10 *** Premium Seat Back Assembly (Includes Items 2 - 3, 11) 1 692961G18 Mushroom 692961G21 Premium Black 10000522G0114 Gray/Black 10000522G0122 White/Beige
	11 *** Seat Back Assembly 2 654084G18 Mushroom 654084G21 Premium Black 10000520G0114 Gray/Black 10000520G0122 White/Beige
	12 00661G8 Hex Head Bolt, 1/4" - 20 x 1/2" Lg 4
	13 00664G7 Lock Washer (SS), 0.255" 4
	14
	15 01006G01 Hex Washer Head Thread Forming Screw, 3/8" - 16 x 1.25" Lg 2
	16 *** Seat Bottom Assembly (Includes Items 17 - 26) 1 629269G0101 Oyster 629269G0103 Tan 629269G0104 Gray 629269G0106 Black 629269G3014 Gray/Black 629269G3022 White/Beige
	17 00720G08 Flat Head Phillips Tapping Screw, #12 - 14 x 1" Lg 6
	18 17074G1 Soiling Slab 2
	19 615417 Button Head Torx Bolt, M10 - 1.5 x 25mm Lg 4
	20 617644 Hip Restraint (Passenger Side) 1
	21 617645 Hip Restraint (Driver Side) 1
	22 645492 Base 1
	23 71012G01 Trim (Polypropylene) 1
	24 *** Vinyl Cover 1 71602G02 Gray 71602G03 Oyster 71602G04 Tan 71602G06 Black 10004900G14 Gray/Black 10000416G22 White/Beige
	25 71603G02 Padding (Foam) 1
	26 71610G01 Seat Hinge 2
	27 *** Premium Seat Bottom Assembly (Includes Items 17 - 23, 25 - 26 and 28) 1 629269G2818 Mushroom 629269G2821 Black
	28 *** Vinyl Cover 1 654085G18 Mushroom 654085G21 Premium Black
	29
	30 *** Flip Seat Bottom Assembly (Includes Item 33 - 35) 1 699321G01 Oyster 699321G03 Tan 699321G04 Gray 699321G06 Black 699321G14 Gray/Black 699321G22 White/Beige
	31
	32
	33 669061 Seat Bottom 1
	34 699297 Seat Bottom (Foam) 1
	35 *** Seat Bottom (Vinyl) 1 615646 Oyster 615647 Tan 617892 Gray 615648 Black 10004899G14 Gray/Black 10000413G22 White/Beige
	36 *** Flip Seat Bottom Assembly (Premium) 1 600082G18 Mushroom 600082G21 Black
	1 699422 Footrest Assembly 1
	2 10007049 Rear Facing Seat Hardware Kit (Includes Items 3 - 8) 1
	3 14390G4 Lock Nut, 1/4” - 20 2
	4 699594 Locking Pin, 5/16” x 2.3" 2
	5 400122J Hex Head Bolt, 1/4” - 20 x 2 1/4” Lg 2
	6 00559G7 Flat Washer, .286” I.D x .63” O.D 6
	7 446130 Lock Washer, 1/4” 2
	8 00415G2 Hex Head Bolt, 1/4” - 20 x 1 1/4” Lg 2
	9
	10 699424 Safety Bar 1
	11 20835G1 Teflon Washer, 3/8" 2
	12 00559G7 Flat Washer, 1/4" 4
	13 400122J Hex Head Bolt, 1/4" - 20 x 2 1/4" Lg 2
	14 14390G4 Lock Nut, 1/4" - 20 2
	15
	16 699420 Bumper Weldment 1
	1 699418 Base Seat Assembly 1
	2 699419 Restraint Hip 2
	3 00559G7 Flat Washer, 1/4" 4
	4 446130 Lock Washer, 1/4" 4
	5 400124J Hex Head Bolt, 1/4" - 20 x 2.50 2
	6 00415G2 Hex Head Bolt, 1/4" - 20 x 2" Lg 2
	7 697319 Square Nut, 1/4" - 20 4
	8
	9 10000073 Flip Seat Bracket 2
	10 400116J Hex Head Bolt, 1/4" - 20 x 1.5" Lg 2
	11 00559G7 Flat Washer, 1/4" 4
	12 14390G4 Lock Nut, 1/4" - 20 2
	13 11098G5 Lock Nut, 3/8" - 16 4
	14 00427G2 Hex Head Bolt, 3/8" - 16 x 1.25" Lg, Grade 5 4
	15 614221 Flat Washer, 3/8" Grade 8 8
	16 00427G6 Hex Head Bolt, 3/8" - 16 x 1.25" Lg, Grade 5 2
	17 614221 Flat Washer, 3/8" Grade 8 4
	18 11098G5 Lock Nut, 3/8" - 16 2
	19
	20 400120J Hex Head Bolt, 1/4" - 20 x 2" Lg 2
	21 00559G7 Flat Washer, 1/4" 4
	22 14390G4 Lock Nut, 1/4" - 20 2
	23 71425G01 Flat Head Phillips Tapping Screw, #8 - 18 x 3/4" Lg 8
	24
	25 699428 Plastic Bucket 1
	26 00205-G4 Flat Head Phillips Tapping Screw, 1/4" - 20 x 1.5" Lg, Grade 2 10
	27 617402 Seat Strap 1
	28
	29 10001207 Rubber Plug 1




